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Katalog czesci / Spare parts list

KOSIARKA DYSKOWA CIAGNIONA / TRAILED DISC MOWER
KDC 300 S (SL) - 3,00 m / 9'10" (0630)

przystosowana do pracy / designed to work:
- ze spulchniaczem / with tine conditioner
C 300 S (SL) (0770)

KDC 300 ST (SLT) - 3,00 m / 910" (0630)

przystosowana do pracy / designed to work:
- ze spulchniaczem / with tine conditioner
C 300 S (SL) (0770)
- Z transporterem / with belt conveyor
C 300 TS (0256)

Nr seryjny / Serial no. K0630PLENOOB

2023.03.22
Wersja / Edition: B




.10630.00.00.008 2
7 SaMASZ' |koc 300 s (sL) Tab. 1a

Lp. Numer czesci Nazwa czesci Description ”OS'(% Uwagi
Item Part No. Quantity Notes
1 0630.04.00.00A Rama gtéwna Main frame 1
2 0630.05.00.00A Zespot tnacy Cutting unit 1
3 0630.13.00.009 Rama nosna Main frame wheelbase 1
4 0633.02.00.008 Dyszel Drawbar 1
5 0633.16.00.004 Tablice ostrzegawcze homologacja Warning plates 1
6 0770.00.00.008 Spulchniacz C 300 S (SL) Tine conditioner C 300 S (SL) 1
7 2273.21.00.000 Uktad zawieszenia [Two-point headstock 1
8 MIWB-065-001 Wat B&P - 8G7T065CE007002 z6 540 PTO shaft B&P - 8G7T065CE007002 z6 540 1
9 MIWB-065-002 Wat B&P - 8G7T065CE007003 z6 1000 PTO shaft B&P - 8G7T065CE007003 z6 1000 1
10 MIWB-065-003 Wat B&P - 8G7T065US008001 z21 1000 USA PTO shaft B&P - 8G7T065US008001 z21 1000 1
USA
1 MIWB-065-004 Wat B&P - 8G7T065CE093002 z8 540 ROSJA PTO shaft B&P - 8G7T065CE093002 z8 540 1
ROSJA
12 MIWB-065-005 Wat B&P - 8G7T065CE093001X z8 1000 ROSJA  |PTO shaft B&P - 8G7T065CE093001X z8 1000 1
ROSJA
5

12 Standard RUS
10 Standard USA

\\ 11 Opcja / Option

8 Opcja / Option

Waty przegubowo-teleskopowe i przektadnie posiadajg zamienniki. Przed zaméwieniem do nich cze$ci zamiennych,
sprawdz symbol na tabliczce znamionowej watu/przektadni, a nastepnie znajdz odpowiadajacg im liste w katalogu.

PTO shafts and gears have replacements. Before ordering spare parts for them, check the symbol on the
shaft/gearbox nameplate and then find the corresponding list in the catalogue.
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7 SaMASZ'

0630.00.00.01B
KDC 300 ST (SLT)

Tab. 1b

Lp. Numer czgsci Nazwa czesci Description ”OS’(% Uwagi
Item Part No. Quantity Notes
1 0256.00.00.005 Transporter C 300 T S Belt conveyor C 300 TS 1
2 0630.04.00.00A Rama gtéwna Main frame 1
3 0630.05.00.00A Zespot tnacy Cutting unit 1
4 0630.13.00.009 Rama nosna Main frame wheelbase 1
5 0633.02.00.008 Dyszel Drawbar 1
6 0633.17.00.004 Tablice ostrzegawcze transporter homologacja |Warning plates - belt conveyor 1
7 0770.00.00.018 Spulchniacz C 300 ST (SLT) Tine conditioner C 300 ST (SLT) 1
8 2273.21.00.000 Uktad zawieszenia [Two-point headstock 1
9 MIWB-065-001 Wat B&P - 8G7T065CE007002 z6 540 PTO shaft B&P - 8G7T065CE007002 z6 540 1
10 MIWB-065-002 Wat B&P - 8G7T065CE007003 z6 1000 PTO shaft B&P - 8G7T065CE007003 z6 1000 1
11 MIWB-065-003 Wat B&P - 8G7T065US008001 z21 1000 USA PTO shaft B&P - 8G7T065US008001 z21 1000 1
USA
12 MIWB-065-004 Wat B&P - 8G7T065CE093002 z8 540 ROSJA PTO shaft B&P - 8G7T065CE093002 z8 540 1
ROSJA
13 MIWB-065-005 Wat B&P - 8G7T065CE093001X z8 1000 ROSJA  |PTO shaft B&P - 8G7T065CE093001X z8 1000 1
ROSJA

13 Standard RUS

11 Opcja / Option*

9 Opcja / Option*

12 Opcja / Option*
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0630.04.00.00A

// 5aMASZ’| Rama gtowna

Tab. 2

Main frame
L.p. Numer czesci - - llosé Uwagi
Ite?n Part N(E Nazwa czgSci Description Quantity Notegs
1 0237.04.09.003 Wstawka ostony Cover insert 1
2 0540.02.09.000 Ostona dolna Lower guard 2
3 0572.04.07.004 Wspornik dolny watu Shaft lower support 1
4 0572.04.08.004 Wahacz gérny watu Shaft upper control arm 1
5 0572.04.09.004 Sworzen napinacza Tensioner pin 1
6 0572.04.13.005 Ostona tylna lewa Guard rail left 1
7 0573.04.20.005 Ostona obudowy tozyska Bearing cover 2
8 0575.04.03.000 Ostona boczna Side guard 2
9 0575.04.06.000 Wspornik ostony lewy Side guard hinge assembly left 1
10 0575.04.15.000 Tasma uszczelniajaca Band 4
11 0575.04.20.002 Mocowanie odblasku White reflection bracket 2
12 0575.04.21.002 Linka gumowa ostony bocznej kpl. Rubber cord 2
13 0575.04.22.002 Mocowanie odblasku White reflection bracket 2
14 0575.04.24.002 Ostona brezentowa boczna prawa Side curtain right 1
15 0575.04.25.002 Ostona brezentowa boczna lewa Side curtain left 1
16 0582.04.05.005 Wspornik ostony prawy Side guard hinge assembly 1
17 0582.04.12.005 Mocowanie stopy podporowej Support stand mount 1
18 0630.04.01.00A Rama spawana Frame welded 1
19 0630.04.07.00A Ostona brezentu Curtain clamp 2
20 0630.04.11.006 Wspornik ostony Guard's bracket 1
21 0630.04.19.00A Ostona brezentowa prawa Safety curtain 1
22 0630.04.20.00A Ostona brezentowa lewa Safety curtain 1
23 0630.04.22.00A Wstawka ostony przedniej Front guard 2
24 0633.04.02.003 Ostona podnoszona prawa Lifted guard - right 1
25 0633.04.08.002 Watek napedowy - gérny Upper drive shaft 1
26 0633.04.09.003 Ostona podnoszona lewa Lifted guard - left 1
27 0640.03.12.003 Sworzen #30x25,4 Pin #30x25.4 2
28 0640.04.14.001 Uchwyt ostony watéw Shaft cover bracket 1
29 2273.04.10.000 Tuleja dystansowa Spacer 1
30 2273.04.11.000 Sworzen prawy Right pin 1
31 2273.04.12.000 Sworzen lewy Left pin 1
32 MIEK-000-011 0dblask okragty bialy przykrecany White reflection - round 4
33 MIGA-080-000 IAmortyzator gumowo-metalowy 80x25 typ K Rubber-metal damper 80x25 type K 2
34 MII0-100-000 Opaska zaciskowa 100-120 Clamp band 100-120 2
35 MII0-130-000 Opaska zaciskowa 130-150 Clamp band 130-150 2
36 MIIT-000-017 Trzpien ustalajacy GN 717-10-M16x1,5-AK-NI Locking pin M16x1,5 2
37 MIIU-211-000 Uchwyt mocowania ostony 395011211R PTO guard holder 395011211R 1
38 MIPS-015-001 Przektadnia katowa 015-02.101.LS Gearbox 015-02.101.LS 1
39 MIPS-110-003 Przektadnia katowa 110-09.111.RS Gearbox 110-09.111.RS 1
40 MIT0-000-005 Ostona stozkowa D4170 401 PTO guard D4170 401 1
41 MITZ-021-000 Zaslepka plastik §21x0.8-2.0 - 465608 Plastic plug #21x0.8-2.0 15
42 MITZ-034-000 Zaslepka plastik @34x1 - 111065 Plastic plug @#34x1-111065 6
43 MITZ-034-001 Zaslepka plastik kw. 38x38x3 - 111541 Plastic cap sq. 38x38x3 4
44 MIWB-051-005 Wat B&P - 8G3N051FX635001X PTO shaft B&P - 8G3N051FX635001X 1
45 MIWB-071-001 Wat B&P - 7G4N071FX007096PTA PTO shaft B&P - 7G4N071FX007096PTA 1
46 MPIU-001-001 Uchwyt obrotowy Swivel bracket 21
47 MPIU-001-002 Uchwyt Standardowy 132xM8 Handle 132xM8 2
48 MZIN-000-004 Nit zrywany @5x 10 (DIN 7337) Rivet @5 (DIN 7337) 50
49 MZLZ-000-003 t ozysko zespot UCF 207 (TIMKEN) Bearing unit UCF 207 2
50 MZNS-006-006 Nakretka M 6 kl. 8 oc. samozab. (DIN 985) Nut M 6 cl. 8 z. self-lock. (DIN 985) 28
51 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. (DIN 985) Nut M 8 cl. 8 z. self-lock. (DIN 985) 25
52 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. (DIN 985) Nut M12 cl. 8 z. self-lock. (DIN 985) 22
53 MZNS-014-004 Nakretka M14 kl. 8 oc. samozab. (DIN 985) Nut M14 cl. 8 z. self-lock. (DIN 985) 6
54 MZNS-016-005 Nakretka M16 kl. 8 oc. samozab. (DIN 985) Nut M16 cl. 8 z. self-lock. (DIN 985) 10
55 MZNS-020-000 Nakretka M20 kl. 8 oc. samozab. (DIN 985) Nut M20 cl. 8 z self-lock. (DIN 985) 2
56 MZNZ-006-001 Nakretka M 6 kI. 8 oc. (DIN 934) Nut M 6 cl. 8 z. (DIN 934) 4
57 MZNZ-010-001 Nakretka M10 kl. 8 oc. (DIN 934) Nut M10 cl. 8 z. (DIN 934) 2
58 MZNZ-012-002 Nakretka M12 kl. 8 oc. (DIN 934) Nut M12 cl. 8 z. (DIN 934) 1
59 MZPK-012-000 Podktadka kulista @12 (DIN 6319C) Dome washer @12 (DIN 6319C) 1
60 MZPN-006-003 Podkladka pow. @6x25 oc. (DIN 9021) Fender washer @6x25 z. (DIN 9021) 31
61 MZPP-006-001 Podktadka @ 6 oc. (DIN 125) Washer @6 z. (DIN 125) 28
62 MZPP-008-002 Podktadka @ 8 oc. (DIN 125) Washer 38 z. (DIN 125) 22
63 MZPP-008-003 Podkfadka pow. @8x28 oc. (DIN 9021) Fender washer @8x28 z. (DIN 9021) 3
64 MZPP-012-001 Podktadka pow @12 (34) oc. (DIN 9021) Fender washer @12 (34) z. (DIN 9021) 6
65 MZPP-012-002 Podktadka @12 oc. (DIN 125) Washer @12 z. (DIN 125) 14
66 MZPP-012-010 Podkfadka @12 oc. NL12SP (13x25.4x3.4) NORD [Washer @12 NORD LOCK 6
LOCK
67 MZPP-014-001 Podkiadka @14 oc. (DIN 125) Washer @14 z. (DIN 125) 6
68 MZPP-016-001 Podktadka @16 oc. (DIN 125) Washer @16 z. (DIN 125) 21
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7 SaMASZ'

0630.04.00.00A
Rama gtdwna
Main frame

Tab. 2

Lp. Numer czgsci Nazwa czesci Description ”08’(% Uwagi
Item Part No. Quantity Notes
69 MZPP-020-001 Podktadka 320 oc. (DIN 125) Washer 320 z. (DIN 125) 3
70 MZPS-008-001 Podkiadka sprez. #8,2 oc. (DIN 127) Spring washer 38,2 z. (DIN 127) 4
71 MZPS-010-003 Podktadka sprez. 10,2 oc. (DIN 127) Spring washer 310.2 z. (DIN 127) 4
72 MZSE-035-001 Pierscien osad. Z 35 Circlip Z 35 1
73 MZSI-006-007 Sruba M 6x 20 kl. 10.9 oc. GRZYB.IMB (ISO Bolt M 6x 20 cl. 10.9 z. Hexagon socket (ISO 1
7380-1) 7380-1)
74 MZSI-016-005 Sruba M16x 40 kl. 10.9 oc. IMB. STOZ. (DIN Bolt M16x 40 cl. 10.9 z. Allen countersunk (DIN 1
7991) 7991)
75 MZS0-006-040 Sruba M 6x 40 kl. 8.8 oc. Oczkowa (DIN 444) Eye bolt M 6x 40 cl. 8.8 z. (DIN 444) 4
76 MZSP-006-0015 Sruba M 6x 35 Kl. 4.8 oc. PODS. (DIN 603) Bolt M 6x 35 cl. 4.8 z. Sq. neck (DIN 603) 8
77 MZSP-008-001 Sruba M 8x 20 kl. 8.8 oc. PODS. (DIN 603) Bolt M 8x 20 cl. 8.8 z. Sq. neck (DIN 603) 4
78 MZSP-012-040 Sruba M12x 40 k. 8.8 oc. PODS. (DIN 603) Bolt M12x 40 cl. 8.8 z. Sq. neck (DIN 603) 5
79 MZSS-012-014 Sruba specjalna M12x 85 kl. 8.8 oc. Bolt M12x 85 cl. 8.8 z. 4
80 MZSZ-006-005 Sruba M 6x 16 kl. 8.8 oc. (DIN 933) Bolt M 6x 16 cl. 8.8 z. (DIN 933) 16
81 MZSZ-008-001 Sruba M 8x 20 kl. 8.8 oc. (DIN 933) Bolt M 8x 20 cl. 8.8 z. (DIN 933) 2
82 MZSZ-008-002 Sruba M 8x 25 kl. 8.8 oc. PODS. (DIN 603) Bolt M 8x 25 cl. 8.8 z. Sq. neck (DIN 603) 17
83 MZSZ-008-005 Sruba M 8x 30 kl. 8.8 oc. (DIN 933) Bolt M 8x 30 cl. 8.8 z. (DIN 933) 2
84 MZSZ-008-016 Sruba M 8x 16 kl. 8.8 oc. (DIN 933) Bolt M 8x 16 cl. 8.8 z. (DIN 933) 4
85 MZSZ-010-008 Sruba M10x 35 kl. 8.8 oc. (DIN 933) Bolt M10x 35 cl. 8.8 z. (DIN 933) 2
86 MZSZ-010-010 Sruba M10x 20 kl. 8.8 oc. (DIN 933) Bolt M10x 20 cl. 8.8 z. (DIN 933) 4
87 MZSZ7-012-016 Sruba M12x110 kI. 8.8 oc. (DIN 931) Bolt M12x110 cl. 8.8 z. (DIN 931) 7
88 MZSZ-012-046 Sruba M12x 35 kl. 10.9 oc. (DIN 933) Bolt M12x 35 cl. 10.9 z. (DIN 933) 6
89 MZSZ-012-070 Sruba M12x 70 kI. 8.8 oc. (DIN 931) Bolt M12x 70 cl. 8.8 z. (DIN 931) 4
90 MZSZ-012-110 Sruba M12x110 kl. 8.8 oc. (DIN 933) Bolt M12x110 cl. 8.8 z. (82105) 1
91 MZSZ-014-046 Sruba M14x 45 kl. 8.8 oc. IMB. WALC. (DIN 912) [Bolt M14x 45 cl. 8.8 z. Allen socket (DIN 912) 6
92 MZSZ-016-006 Sruba M16x 60 kl. 8.8 oc. (DIN 933) Bolt M16x 60 cl. 8.8 z. (DIN 933) 4
93 MZSZ-016-007 Sruba M16x 40 kl. 8.8 oc. (DIN 933) Bolt M16x 40 cl. 8.8 z. (DIN 933) 7
94 MzSz-020-110 Sruba M20x110 kl. 8.8 oc. IMB. STOZ. (DIN Bolt M20x110 cl. 8.8 z. Allen countersunk (DIN 1
7991) 7991)
95 MZSZ-020-120 Sruba M20x120 k. 8.8 oc. (DIN 931) Bolt M20x120 cl. 8.8 z. (DIN 931) 1
96 MZWP-010-001 Wpust A 10x 8x 45 Key A 10x 8x 45 1
97 MZZK-010-030 Kotek sprez. @10x 30 nierdz. (DIN 1481) Spring pin @10x 30 ss. (DIN 1481) 4
98 MZZ7Z7-008-045 Zawleczka 8x70 oc. - do rur Lynch pin 8x70 z. tube 4
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0630.05.00.00A
Zespot tnacy
Cutting unit

Tab. 3

K0630PLENOOB - 2023-03-22 - KDC 300 S(T)

Lp. Numer czgsci Nazwa czesci Description ”08’(% Uwagi
Item Part No. Quantity Notes
1 0225.02.24.000 Podktadka ochronna Safety washer 1
2 0264.05.01.001 Rura napedu Output shaft housing 1
3 0540.03.05.000 Watek napedowy dysku Pinion shaft 7
4 0540.03.08.000 Pokrywka dysku Disc 3
5 0540.03.09.002 Piasta gérna dysku prawa Top hub - right 4
6 0540.03.10.002 Piasta gérna dysku Top hub 3
7 0540.03.11.000 Sworzen kota posredniego - gérny Idler holder - upper 13
8 0540.03.12.000 Sworzen kota posredniego - dolny Idler holder - lower 13
9 0540.03.13.001 Zamkniecie listwy Bar closure 1
10 0540.03.22.001 Pokrywa bebna Drum's cover 4
11 0540.03.23.001 Piasta dolna Lower hub 7
12 0540.03.67.003 Klucz wymiany nozy Knife mounting lever 1
13 0608.04.21.003 Ptoza prawa Skid - right 1
14 0619.14.02.007 Slizg Sliding skid 6
15 0619.14.03.007 Dysk roboczy z hebnem Working disc with drum 4
16 0619.14.04.007 Dysk roboczy Working disc 3
17 0619.14.11.007 Slizg skrajny Sliding skid - outer 1
18 0619.14.13.007 Naktadka $cieralna Skid plate 6
19 0619.14.14.007 Naktadka $cieralna skrajna Skid plate - outer 1
20 0619.14.50.007 Trzymak nozowy Knife holder 7
21 0630.05.01.00A Listwa spawana Frame welded 1
22 0633.05.02.000 Watek napedowy pionowy L-306 Upper drive shaft 1
23 MIGZ-540-000 Zamkniecie listwy - Guma (0540.03.14.001) Bar closure - rubber 1
24 MI10-003-012 Obsada M12 z pazurem - typ 2 (0619.14.05.007) [Knife holder pin M12 - flange 14
25 MIKW-020-135 Koto zebate dysku 720 (0540.03.07.000) Cutting disc gear 220 7
26 MIKW-038-080 Koto zebate posrednie 238 (0229.05.02.000) Gear 238 - idler 1
27 MIKW-038-138 Koto zebate napedowe 738 (0540.03.06.000)  |Gear Z38 1
28 MIKW-060-080 Koto zebate posrednie 260 (0225.05.13.000) Gear 260 - idler 12
29 MINO-110-002 N6z skosny lewy 110x49x4 (0619.14.52.007) Left slanted blade 110x49x4 8
30 MINO-110-002 N6z skosny prawy 110x49x4 (0619.14.51.007)  [Right slanted blade 110x49x4 6
31 MIPP-000-001 Przegub podwéjny B&P - 8DG4070016 Double joint B&P - 8DG4070016 1
32 MITK-000-004 Korek 3/8" model 42A Plug 3/8" model 42A 1
33 MZIP-000-008 Pierscien zabez. @95 (tozysko 6307N 380) Ring 395 13
34 MZLZ-063-000 tozysko 6307 2RS C3 Bearing 6307 2RS C3 16
35 MZLZ-063-007 tozysko 6307 2RS N C3 Bearing 6307 2RS N C3 13
36 MZNN-030-000 Nakretka M30x1,5 kl. 8 oc. niska (DIN 439) Nut M30x1,5 cl. 8 z. lowered (DIN 439) 7
37 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. (DIN 985) Nut M10 cl. 8 z. self-lock. (DIN 985) 14
38 MZNS-012-010 Nakretka M12 kI. 10 oc. samozab. (DIN 985) Nut M12 cl. 10 z. self-lock. (DIN 985) 35
39 MZNS-012-692 Nakretka M12 kl.10 oc. kotnierzowa (DIN 6923) |Nut M12 cl. 10.9 z. collar (DIN 6923) 14
40 MZPP-010-001 Podktadka @10 oc. (DIN 125) Washer 310 z. (DIN 125) 14
41 MZPS-008-001 Podktadka sprez. 38,2 oc. (DIN 127) Spring washer @8,2 z. (DIN 127) 16
42 MZPS-012-001 Podkfadka sprez. 12,2 oc. (DIN 127) Spring washer 312.2 z. (DIN 127) 28
43 MZSE-035-001 Pierscien osad. Z 35 Circlip Z 35 9
44 MZSI-008-101 Sruba M 8x 20 kl. 10.9 oc. GRZYB IMB (ISO Bolt M 8x 20 cl. 8.8 z. Hexagon socket (ISO 16
7380-1) 7380-1)
45 MZSI-010-009 Sruba M10x 20 k. 10.9 oc. GRZYB IMB (ISO Bolt M10x 20 cl. 10.9 z. Hexagon socket (I1SO 2
7380-1) 7380-1)
46 MZSI-016-041 Sruba M16x 40 kl. 10.9 oc. IMB. WALC. NISKI  [Bolt M16x 40 cl. 10.9 z. Allen, low socket head 13
47 MZSP-010-001 Sruba M10x 25 kI. 8.8 oc. PODS. (DIN 603) Bolt M10x 25 cl. 8.8 z. Sq. neck (DIN 603) 2
48 MZSP-010-004 Sruba M10x 30 kI. 8.8 oc. PODS. (DIN 603) Bolt M10x 30 cl. 8.8 z. Sq. neck (DIN 603) 12
49 MZSZ-012-010 Sruba M12x 25 kl. 8.8 oc. (DIN 933) Bolt M12x 25 cl. 8.8 z. (DIN933) 28
50 MZSZz-012-030 Sruba specjalna M12x 32 k1.10.9 oc. Knurled bolt M12x 30 cl. 10.9 z. 35
(0540.03.18.000) (0540.03.18.000)
51 MZU0-028-025 Oring - 28x2,5 Oring - 28x2.5 13
52 MZU0-030-001 Oring - 30x2,5 Oring - 30x2.5 26
53 MZU0-090-001 Oring - 90x4 Oring - 90x4 7
54 MZU0-142-000 Oring - 142x4 Oring - 142x4 1
55 MZUS-040-072 Simmering AO - 40x 72x 7 Simmering AO - 40x 72x 7 8
56 MZWB-008-005 Sruba M 8x 30 kl. 8.8 oc. IMB. STOZ. (DIN 7991) [Bolt M 8x 30 cl. 8.8 z. Allen countersunk (DIN 2
7991)
57 MZWP-000-002 Wpust B 10x 8x 22 Cut off key B 10x8x22 7
58 MZWP-000-003 Wpust B 10x 8x 30 Cut off key B 10x8x30 1
59 MZWP-010-016 Wpust B 10x 8x 14 Cut off key B 10x8x14 7




7

eusou ewey | ZEYNES

600°00°€L°0€90

9SB(|9ayM awel) Ule|\

¥ qel

oL

K0630PLENOOB - 2023-03-22 - KDC 300 S(T)




7 SaMASZ'

0630.13.00.009
Rama nosna

Main frame wheelbase

Tab. 4

11

K0630PLENOOB - 2023-03-22 - KDC 300 S(T)

Lp. Numer czgsci Nazwa czesci Description ”08’(% Uwagi
Item Part No. Quantity Notes
1 0229.01.04.000 Zaczep gorny sprezyny @10 Spring holder @10 8
2 0630.13.01.009 Rama spawana Frame weldment 1
3 0630.13.02.007 Goler prawa spulchniacz Right sturt 1
4 0630.13.03.007 Goleri lewa spulchniacz Left sturt 1
5 0633.03.02.004 Wspornik tréjkata cynkowany Triangle bracket 1
6 0633.03.03.006 Mocowanie dzielnika Flow dividor holder 1
7 0640.03.05.003 Ramie L= 800 Arm L= 750 1
8 0640.03.06.003 Wahacz L=800 Rocker L=800 1
9 0640.03.08.003 Sworzen @25 Pin 325 2
10 0640.03.10.003 Sworzen @30x25 Pin #30x25 2
11 0640.03.12.003 Sworzen @30x25,4 Pin 330x25.4 5
12 0640.13.04.009 Mocowanie sprezyn gérne Spring bracket 2
13 0640.13.05.009 Mocowanie sprezyn dolne Spring bracket 2
14 0640.13.20.003 Ogranicznik pochylenia Distance bush 1
15 2250.01.08.000 Szuflada nozy Knife drawer 1
16 2250.01.22.000 Ostona szuflady nozy Side panel 1
17 MIEK-075-000 0dblask okragty pomaran. samoprzylepny Orange reflector, round (bolted) 2
18 MIGK-400-001 Koto 400/50-15 121A8 (10PR)-31x15,5-15 Wheel 400/50-15 1
19 MIGK-400-002 Koto 400/50-15 121A8 (10PR)-31x15,5- 15 Wheel 400/50-15 1
20 MIHC-400-000 Sitownik 50x28x400 (0254.01.08.002) Cylinder 50x28x400 (0254.01.08.002) 2
21 MIHD-015-040 Dzielnik strumienia 15-40 I/min (BSP3/8" Flow divider 15-40 I/min (BSP3/8" 1
SFDS2F-B4/I140KH) SFDS2F-B4/I140KH)
22 MIHK-012-038 Ztaczka 1/2" x 3/8" Straigth connector 1/2" x 3/8" 1
23 MIHK-034-000 Ztaczka M16x3/8" Straight connector M16 x 3/8" 2
24 MIHL-001-001 t acznik 0086 450 999 gérny Connector 0086 450 999 - upper 1
25 MIHP-900-010 Przewéd M16x1,5 L= 900 A90-A Hydraulic hose M16x1,5 L= 900 A90-A 2
26 MIIK-035-000 Klin pod koto Wheel wedge 2
27 MIIP-000-003 Piasta 2213/15.00.004/7 Hub 2213/15.00.004/7 2
28 MIIP-000-009 Pokrywa 2213/15.00.005/7 Shell 2213/15.00.005/7 2
29 MIIP-018-001 Przelotka 18x6 Guide 18x6 3
30 MIIP-030-001 Przelotka 30x6 Eyelet 30x6 2
31 MIIU-015-000 Uchwyt 315 Clamp @15 1
32 MI11Z-049-000 Zawias chowany 491167 Hinge 1
33 MISP-010-730 Sprezyna @10 L= 730 (0560.01.04.000) Spring @10 L= 730 4
34 MITU-000-001 Uchwyt zaciskowy @15 Wire clamp @15 4
35 MPIU-001-002 Uchwyt Standardowy 132xM8 Handle 132xM8 1
36 MZIN-000-004 Nit zrywany @5x 10 (DIN 7337) Rivet @5 (DIN 7337) 2
37 MZIU-000-004 Uszczelka statyczna EC 85x12 Static seal EC 85x12 2
38 MZLZ-008-001 it 0zysko 6308 ZZ Bearing 6308 ZZ 2
39 MZLZ-009-004 tozysko 6309 ZZ Bearing 6309 ZZ 2
40 MZLZ-033-209 t ozysko 33209 Bearing 33209 2
41 MZNN-016-008 Nakretka M16 kl. 8 oc. niska (DIN 439) Nut M16 cl. 8 z. lowered (DIN 439) 4
42 MZNS-006-006 Nakretka M 6 kl. 8 oc. samozab. (DIN 985) Nut M 6 cl. 8 z. self-lock. (DIN 985) 7
43 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. (DIN 985) Nut M 8 cl. 8 z. self-lock. (DIN 985) 8
44 MZNS-016-005 Nakretka M16 kl. 8 oc. samozab. (DIN 985) Nut M16 cl. 8 z. self-lock. (DIN 985) 19
45 MZNS-018-001 Nakretka M18x1,5 DM Nut M18x1.5 DM 12
46 MZNS-024-001 Nakretka M24x1,5 kl. 8 oc. samozab. (DIN 985) |Nut M24x1,5 cl. 8 z. self-lock. (DIN 985) 2
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0630.13.00.009
Rama nosna

Main frame wheelbase

Tab. 4

13

Lp. Numer czgsci Nazwa czesci Description ”08’(% Uwagi
Item Part No. Quantity Notes
47 MZPP-006-001 Podkiadka @ 6 oc. (DIN 125) Washer @6 z. (DIN 125) 11
48 MZPP-008-002 Podkiadka @ 8 oc. (DIN 125) Washer @8 z. (DIN 125) 8
49 MZPP-016-001 Podktadka @16 oc. (DIN 125) Washer @16 z. (DIN 125) 35
50 MZPP-024-001 Podktadka @24 oc. (DIN 125) Washer 324 z. (DIN 125) 6
51 MZPS-006-002 Podkfadka sprez. #6,1 oc. (DIN 127) Spring washer 36,1 z. (DIN 127) 10
52 MZPS-008-001 Podktadka sprez. 38,2 oc. (DIN 127) Spring washer @8,2 z. (DIN 127) 2
53 MZPS-010-003 Podktadka sprez. 10,2 oc. (DIN 127) Spring washer 310.2 z. (DIN 127) 2
54 MZPS-016-003 Podkfadka sprez. 16,3 oc. (DIN 127) Spring washer #16.3 z. (DIN 127) 4
55 MZS1-005-009 Sruba M 5x 20 kl. 8.8 oc. IMB. WALC. (DIN 912) [Bolt M 5x 20 cl. 8.8 z. Allen socket (DIN 912) 1
56 MZSI-006-005 Sruba M 6x 30 kl. 8.8 oc. IMB. WALC. (DIN 912) [Bolt M 6x 30 cl. 8.8 z. Allen socket (DIN 912) 4
57 MZSI-006-007 Sruba M 6x 20 kI. 10.9 oc. GRZYB.IMB (ISO Bolt M 6x 20 cl. 10.9 z. Hexagon socket (ISO 2
7380-1) 7380-1)
58 MZSS-000-001 Sruba M18x1,5x 55 kl. 8.8 oc. Radetkowana Bolt M18x1.5x 55 cl. 8.8 z. knurled pin 12
59 MZSS-016-180 Sruba specjalna M16x180 kl. 8.8 oc. Bolt M16x180 cl. 8.8 z. (0633.03.04.006) 4
(0633.03.04.006)
60 MZSZ-006-001 Sruba M 6x 12 kl. 8.8 oc. (DIN 933) Bolt M 6x 12 cl. 8.8 z. (DIN 933) 8
61 MZSZ-006-004 Sruba M 6x 20 kl. 8.8 oc. (DIN 933) Bolt M 6x 20 cl. 8.8 z. (DIN 933) 4
62 MZSZ-006-055 Sruba M 6x 55 kl. 5.8 oc. (DIN 933) Bolt M 6x 55 cl. 5.8 z. (DIN 933) 3
63 MZSZ-008-001 Sruba M 8x 20 kI. 8.8 oc. (DIN 933) Bolt M 8x 20 cl. 8.8 z. (DIN 933) 4
64 MZSZ-008-002 Sruba M 8x 25 kl. 8.8 oc. PODS. (DIN 603) Bolt M 8x 25 cl. 8.8 z. Sg. neck (DIN 603) 4
65 MZSZ-008-011 Sruba M 8x 12 kl. 8.8 oc. (DIN 933) Bolt M 8x 12 cl. 8.8 z. (DIN 933) 2
66 MZSZ-010-010 Sruba M10x 20 kl. 8.8 oc. (DIN 933) Bolt M10x 20 cl. 8.8 z. (DIN 933) 2
67 MZSZ-016-001 Sruba M16x 35 kl. 8.8 oc. (DIN 933) Bolt M16x 35 cl. 8.8 z. (DIN 933) 4
68 MZSZ-016-002 Sruba M16x 50 kl. 8.8 oc. (DIN 933) Bolt M16x 50 cl. 8.8 z. (DIN 933) 12
69 MZU0-045-000 Oring - 45x3 0-ring - 45x3 2
70 MZZK-005-006 Kotek sprez. @5x 36 nierdz. (DIN 1481) Spring pin @5x 36 ss. (DIN 1481) 4
71 MZZP-000-002 Zawleczka - Przetyczka A 6x45 Lynch pin A 6x45 2




\\ SaMASZ | Dyszel

0633.02.00.008

Drawbar

Tab. 5
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7 SaMASZ
v/ =24 Dyszel Tab.5
Drawbar
L.p. Numer czesci - - llosé Uwagi
Ite?n Part N(E Nazwa czgSci Description Quantity Notegs
1 00S0.25.00.200 Sworzer #25 (S0.25.00.200) Pin 325 (S0.25.00.200) 1
2 0230.04.05.000 Uchwyt ostony przektadni Gear cover holder 1
3 0237.02.04.000 Watek napedowy wielowypustowy Splined PTO shaft 1
4 0237.02.05.005 Sworzen gtéwny pr. @45 Main pin pr. fi45 L=295 1
5 0619.01.32.000 Sprezyna przewodéw Spring bracket 2
6 0640.02.02.003 Dyszel tylny Rear drawbar 1
7 0640.02.07.003 Tuleja dystansowa Spacer 4
8 0640.02.08.000 Wspornik sprezyny Spring support 2
9 0640.03.12.003 Sworzen @30x25,4 Pin #30x25.4 2
10 0640.04.14.001 Uchwyt ostony watéw Shaft cover bracket 1
11 2270.02.01.000 Dyszel przedni Front drawbar 1
12 2273.02.02.000 Stopa podporowa Support stand 1
13 2273.02.03.000 Sworzen zatrzasku Lock pin 1
14 2273.32.05.001 Mocowanie gniazda Support socket 1
15 MIEK-000-102 Gniazdo Kennfixx Socket Kennfixx 3
16 MIEK-075-000 0dblask okragty pomaran. samoprzylepny Orange reflector, round (bolted) 4
17 MIEP-007-012 Przewdd elektryczny spiralny 7 pin 12V+2 wtyczkif7 Pin connection wire / w plugs 1
18 MIEP-007-014 Przewdd elektryczny spiralny 7 pin 12V + wtyczka|7 Pin connection wire / w plugs 1
USA
19 MIEW-KDC-003 Wigzka elektryczna (2273.32.06.001) Electric bundle 1
20 MIHC-800-001 Sitownik 63x36x800 (0237.02.03.000) Cylinder 63x36x800 (0237.02.03.000) 2
21 MIHK-012-038 Ztaczka 1/2" x 3/8" Straigth connector 1/2" x 3/8" 2
22 MIHK-034-000 Ztaczka M16x3/8" Straight connector M16 x 3/8" 2
23 MIHK-120-120 Ztaczka 1/2" - 1/2" korpus Straight connector 1/2" - 1/2" 1
24 MIHP-022-010 Kennfixx M22x1/2" BG3 Czerwony + Kennfixx M22x1/2" BG3 Red + 1
25 MIHP-022-012 Kennfixx M22x1/2" BG3 Niebieski + Kennfixx M22x1/2" BG3 Blue + 1
26 MIHP-022-013 Kennfixx M22x1/2" BG3 Niebiski - Kennfixx M22x1/2" BG3 Blue - 1
27 MIHP-550-016 Przew6d M16x1,5 L= 5500 A-A Hydraulic hose M16x1,5 L= 5500 A-A 2
28 MIHP-600-002 Przewéd G1_2" L= 6000 A-A Hydraulic hose G1_2" L= 6000 A-A 1
29 MIHW-022-000 Wtyczka EURO M22x1.5 Plug EURO M22x1.5 3
30 MIHZ-056-582 Zawor dfawigco-zwrotny C056-V0582 - 3/8" Throttle check valve C056-V0582 - 3/8" 2
31 MI10-000-280 Opaska zaciskowa plast. L-280 Cable tie L=280 6
32 MI10-130-000 Opaska zaciskowa 130-150 Clamp band 130-150 1
33 MIPS-124-001 Przektadnia katowa G124-04.101.LMCS Pivoting gearbox (Z-type) G124-04.101.LMCS 1
34 MISP-004-001 Sprezyna zatrzasku @4 (0105.01.11.000) Spring ¥4 (0105.01.11.000) 1
35 MIT0-000-005 Ostona stozkowa D4170 401 PTO guard D4170 401 1
36 MITT-001-000 Tuba duza (POJ 320X85/B art.3383) Tube 1
37 MITW-027-000 Waz spiralny 27-32- 2,0 m Hydraulic hose shell 27-32 - 2,0 m 1
38 MITZ-043-040 Zaslepka plastik @43x1,5 Plastic plug #43x1,5 5
39 MIWB-135-000 Wat B&P - DS8R135FX014K01 PTO shaft B&P - DS8R135FX014K01 1
40 MIWB-141-000 Wat B&P 8G5N14100007001 PTO shaft B&P 8G5N14100007001 1
41 MZLZ-000-003 t 0zysko zespot UCF 207 (TIMKEN) Bearing unit UCF 207 2
42 MZNS-006-006 Nakretka M 6 kl. 8 oc. samozab. (DIN 985) Nut M 6 cl. 8 z. self-lock. (DIN 985) 3
43 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. (DIN 985) Nut M 8 cl. 8 z. self-lock. (DIN 985) 5
44 MZNS-014-004 Nakretka M14 kl. 8 oc. samozab. (DIN 985) Nut M14 cl. 8 z. self-lock. (DIN 985) 1
45 MZNS-016-005 Nakretka M16 kl. 8 oc. samozab. (DIN 985) Nut M16 cl. 8 z. self-lock. (DIN 985) 10
46 MZNZ-008-001 Nakretka M 8 kl. 8 oc. (DIN 934) Nut M 8 cl. 8 z. (DIN 934) 4
47 MZPP-006-001 Podktadka @ 6 oc. (DIN 125) Washer @6 z. (DIN 125) 3
48 MZPP-008-002 Podktadka @ 8 oc. (DIN 125) Washer 38 z. (DIN 125) 2
49 MZPP-008-003 Podkfadka pow. @8x28 oc. (DIN 9021) Fender washer 38x28 z. (DIN 9021) 3
50 MZPP-014-001 Podktadka @14 oc. (DIN 125) Washer (14 z. (DIN 125) 1
51 MZPP-016-001 Podktadka @16 oc. (DIN 125) Washer @16 z. (DIN 125) 18
52 MZPP-024-001 Podktadka 324 oc. (DIN 125) Washer (124 z. (DIN 125) 3
53 MZPS-012-001 Podkiadka sprez. 12,2 oc. (DIN 127) Spring washer 312.2 z. (DIN 127) 8
54 MZPS-016-003 Podkiadka sprez. @16,3 oc. (DIN 127) Spring washer @16.3 z. (DIN 127) 8
55 MZSE-045-001 Pierscien osad. Z 45 Circlip Z 45 1
56 MZSI-006-004 Sruba M 6x 35 kl. 8.8 oc. IMB. WALC. (DIN 912) [Bolt M 6x 35 cl. 8.8 z. Allen socket (DIN 912) 3
57 MZSZ-008-001 Sruba M 8x 20 kl. 8.8 oc. (DIN 933) Bolt M 8x 20 cl. 8.8 z. (DIN 933) 8
58 MZSZ-008-009 Sruba M 8x 25 kl. 8.8 oc. (DIN 933) Bolt M 8x 25 cl. 8.8 z. (DIN 993) 4
59 MZSZ-012-051 Sruba M12x 50 kl. 8.8 oc. (DIN 931) Bolt M12x 50 cl. 8.8 z. (DIN 931) 8
60 MZSZ-014-008 Sruba M14x100 kl. 8.8 oc. (DIN 931) Bolt M14x100 cl. 8.8 z. (DIN 931) 1
61 MZSZ-016-001 Sruba M16x 35 kl. 8.8 oc. (DIN 933) Bolt M16x 35 cl. 8.8 z. (DIN 933) 6
62 MZSZ-016-002 Sruba M16x 50 kl. 8.8 oc. (DIN 933) Bolt M16x 50 cl. 8.8 z. (DIN 933) 8
63 MZSZ-016-007 Sruba M16x 40 k. 8.8 oc. (DIN 933) Bolt M16x 40 cl. 8.8 z. (DIN 933) 2
64 MZUP-018-000 Uszczelka met-gum - 1/2" Metal and rubber seal - 1/2" 2
65 MZZK-005-006 Kotek sprez. @5x 36 nierdz. (DIN 1481) Spring pin @5x 36 ss. (DIN 1481) 3




0633.16.00.004
Tablice ostrzegawcze homologacja
Warning plates
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0633.16.00.004

Warning plates

Tablice ostrzegawcze homologacja

Tab. 6

17

Lp. Numer czgsci Nazwa czesci Description ”03’(% Uwagi
Item Part No. Quantity Notes

1 0633.16.01.004 Wspornik prawy krétki - homologacja Warning plate bracket - right 1

2 0633.16.02.004 Wspornik lewy krétki - homologacja Warning plate bracket - left 1

3 MIET-002-006 Tablica ostrzegawcza 282x423 jednost. o$wietl - [Warning plate 282x423 - left 1

lewa - trojkat i rejestracja
4 MIET-002-007 Tablica ostrzegawcza 282x423 jednost. oswietl - |Warning plate 282x423 - right 1
rawa - trojkat

5 MITZ-030-030 Zaslepka plastik kw. 30x30x2 Plastic plug sq. 30x30x2 4

6 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. (DIN 985) Nut M 8 cl. 8 z. self-lock. (DIN 985) 9

7 MZPP-008-002 Podktadka @ 8 oc. (DIN 125) Washer @8 z. (DIN 125) 9

8 MZPS-008-001 Podkiadka sprez. #8,2 oc. (DIN 127) Spring washer 38,2 z. (DIN 127) 8

9 MZSZ-008-007 Sruba M 8x 45 kl. 8.8 oc. (DIN 933) Bolt M 8x 45 cl. 8,8 z. (DIN 933) 17

K0630PLENOOB - 2023-03-22 - KDC 300 S(T)
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Tablice ostrzegawcze transporter homologacja
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0633.17.00.004
Tablice ostrzegawcze transporter homologacija
Warning plates - belt conveyor

Tab. 7
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Lp. Numer czgsci Nazwa czesci Description ”03’(% Uwagi
Item Part No. Quantity Notes
1 0633.17.01.004 Wspornik tablic prawy - homologacja Warning plate bracket - right 1
2 0633.17.02.004 Wspornik tablic lewy - homologacja Warning plate bracket - left 1
3 MIEK-100-001 Odblask prostokatny pomaranczowy Orange reflector, square (self-adhesive) 2
samoprzylepny 126x34
4 MIET-002-006 Tablica ostrzegawcza 282x423 jednost. o$wietl - [Warning plate 282x423 - left 1
lewa - trojkat i rejestracja
5 MIET-002-007 Tablica ostrzegawcza 282x423 jednost. oswietl - |Warning plate 282x423 - right 1
rawa - trojkat
6 MITZ-030-030 Zaslepka plastik kw. 30x30x2 Plastic plug sq. 30x30x2 4
7 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. (DIN 985) Nut M 8 cl. 8 z. self-lock. (DIN 985) 9
8 MZPP-008-002 Podktadka @ 8 oc. (DIN 125) Washer @8 z. (DIN 125) 9
9 MZPS-008-001 Podkiadka sprez. #8,2 oc. (DIN 127) Spring washer 38,2 z. (DIN 127) 8
10 MZSZ-008-007 Sruba M 8x 45 kI. 8.8 oc. (DIN 933) Bolt M 8x 45 cl. 8,8 z. (DIN 933) 17

K0630PLENOOB - 2023-03-22 - KDC 300 S(T)
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2273.21.00.000
Uktad zawieszenia
Two-point headstock

Tab. 8
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2273.21.00.000
Uktad zawieszenia
Two-point headstock

Tab. 8

21

Lp. Numer czgsci Nazwa czesci Description ”08’(% Uwagi
Item Part No. Quantity Notes
1 0224.01.06.000 Sworzen zaczepu P - kat. || Hitch pin R - Cat. |l 2
2 2273.01.04.000 Rura dystansowa Distance tube 2
3 2273.01.05.000 Podtrzymka watu Support plate PTO 1
4 2273.01.06.000 Sworzen zaczepu Hitch pin 1
5 2273.01.07.000 Blokada sworznia Pin block 1
6 2273.01.11.000 Zaczep Headstock frame 1
7 2273.21.02.000 Mocowanie zaczepu Headstock mount 1
8 MZ1S-000-001 Smarowniczka M 8x1 (DIN 71412 A) Straight grease nipple M 8x1 (DIN 71412 A) 1
9 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. (DIN 985) Nut M12 cl. 8 z. self-lock. (DIN 985) 2
10 MZNS-016-005 Nakretka M16 kl. 8 oc. samozab. (DIN 985) Nut M16 cl. 8 z. self-lock. (DIN 985) 2
11 MZNZ-012-002 Nakretka M12 kl. 8 oc. (DIN 934) Nut M12 cl. 8 z. (DIN 934) 2
12 MZPD-040-051 Podktadka dystansowa 40x50x1 Spacer washer 40x50x1 2
13 MZPP-012-002 Podkiadka @12 oc. (DIN 125) Washer 312 z. (DIN 125) 2
14 MZPP-016-001 Podkiadka @16 oc. (DIN 125) Washer @16 z. (DIN 125) 2
15 MZPS-016-003 Podktadka sprez. 16,3 oc. (DIN 127) Spring washer @16.3 z. (DIN 127) 8
16 MZSZ-012-024 Sruba M12x 45 kl. 8.8 oc. (DIN 933) Bolt M12x 45 cl. 8.8 z. (DIN 933) 2
17 MZSZ-016-008 Sruba M16x 45 kl. 8.8 oc. (DIN 933) Bolt M16x 45 cl. 8.8 z. (DIN 933) 8
18 MZSZ-016-190 Sruba M16x190 kl. 8.8 oc. (DIN 933) Bolt M16x190 cl. 8.8 z. (DIN 933) 2
19 MZWK-012-001 Sruba M12x 60 kI. 8.8 oc. - Dociskowa (Compression bolt M12x 60 cl. 8.8 z. 2
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Dysk roboczy z obsada noza M12 z pazurem i kwadratem

Working disc with knife holder M12 - flange square

Lp. Numer czesci - - llo$é w kpl. m
ltem Part Ne. Nazwa czesci Description Quantity for set %
1a 0619.14.04.007_KO01 Dysk roboczy kpl. Working disc cpl. 1 a
2a MZNS-012-692 Nakretka M12 kI.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 2 N
nna. Obsada M12 z pazurem - typ 2 Knife holder pin M12 - flange - type 2 2
3a MIl0-003-012 (0619.14.05.007) (0619.14.05.007) 2 O N
23
4a 0619.14.50.007 Trzymak nozowy Knife holder 1 o =
]
Q =
Dysk roboczy z z podbiciem, obsada noza M12 Working disc with instep, knife holder - 8
z pazurem i kwadratem - prawy (kpl.) M12 flange square - right (set) g g~
4 N
Lp. Numer czesci - - llo$¢é w kpl. = 2
ltem Part No. Nazwa czesci Description Quantity for set 5 <<n
ad
1b  10619.14.30.007_K01| Dysk roboczy z podbiciem - prawy kpl. Working disc with instep - right cpl. 1 % E\
» 3
2b MZNS-012-692 Nakretka M12 kl.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 2 8‘
Obsada M12 z pazurem - typ 2 Knife holder pin M12 - flange - type 2 ﬂ
3b MI10-003-012 (0619.14.05.007) (0619.14.05.007) 2 S
>
4b 0619.14.50.007 Trzymak nozowy Knife holder 1
Dysk roboczy z z podbiciem, obsada noza M12 Working disc with instep, knife holder
z pazurem i kwadratem - lewy (kpl.) M12 flange square - left (set)
Lp. Numer czesci - - llosé w kpl.
Item Part No. Nazwa czesci Description Quantity for set
1c  10619.14.31.007_K01| Dysk roboczy z podbiciem - lewy kpl. Working disc with instep - left cpl. 1
2c MZNS-012-692 Nakretka M12 kI.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 2 >
Ana. Obsada M12 z pazurem - typ 2 Knife holder pin M12 - flange - type 2
3¢ MIl0-003-012 (0619.14.05.007) (0619.14.05.007) 2
4c 0619.14.50.007 Trzymak nozowy Knife holder 1




Opcjonalny dysk roboczy z obsada na noze
(bez szybkiej wymiany) (kpl.)

Optional working disc with fixed knife
(no quick knife replacment) (set)

Lp. Numer czesci L - llosé w kpl. m
Item Part No. Nazwa czesci Description Quantity for set m
1a  [0619.14.04.007_K01 Dysk roboczy kpl. Working disc cpl. 1 é
2a MZNS-012-692 Nakretka M12 kl.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 2 N
e
3a 0619.14.27.007 Obsada M12 na state kpl. Knife holder pin M12 - flange cpl. 2 o N
o o
=+ 3
4a 0540.13.24.002 Dystans dysku Spacer 1 o
s 3
Dysk roboczy z bebnem, obsada noza L . ) —
M12 z pazurem i kwadratem Working disc with drum, knife holder M12 - flange square (set) g 8\
O
=
Lp. Numer czesci - - llo$é w kpl. 2. 2
Item Part No. Nazwa czesci Description Quantity for set > ﬁ
Q =
1b  [0619.14.03.007_KO01 Dysk roboczy z bebnem kpl. Working disc with drum cpl. 1 % g‘
» 3
2b MZNS-012-692 Nakretka M12 kI.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 2 8‘
Obsada M12 z pazurem - typ 2 Knife holder pin M12 - flange - type 2 S
3 MIl0-003-012 (0619.14.05.007) (0619.14.05.007) 2 S
>
4b 0619.14.50.007 Trzymak nozowy Knife holder 1
Opcjonalny dysk roboczy z bebnem, obsada noza Optional disc with drum, knife holder M12 - flange square
(bez szybkiej wymiany) (kpl.) (no quick knife replacment) (set)
Lp. Numer czesci - _— llo$¢ w kpl.
Item Part No. Nazwa czesci Description Quantity for set
la  [0619.14.03.007_KO01 Dysk roboczy z bebnem kpl. Working disc with drum cpl. 1
2a MZNS-012-692 Nakretka M12 kl.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 2 (v o]
3a 0619.14.27.007 Obsada M12 na state kpl. Knife holder pin M12 - flange cpl. 2
4a 0540.13.24.002 Dystans dysku Spacer 1




Naktadki $cieralne

Topping plates

ZSYWES 7

saje|d buiddo) Jo suoisiaA [euondQ
eIU9ZS0Y obarysAm Azotd sujeuolodQ

Lp. Numer czesci - - llosé w kpl.
Item Part No. Nazwa czgsci Description Quantity for set
Nakladka s’,(-:ieralna wspétpracuje Skid plate to be mounted together with:
ze slizgiem: ~0619.14.12.007 sliding skid
1a 0619.14.13.007 -0619.14.02.007 9110.04.05.001 slidi 9 kid 1
-2110.04.05.001 S edes sl!d!“g 3k!0I
-9110.05.05.001 -2110.05.05.001 sliding ski
Naktadka $cieralna skrajna Topping plate - outer to be mounted
1b 0619.14.14.007 wspétpracuje ze $lizgiem nr: together with: 1
-0619.14.11.007 -0619.14.11.007
Naktadka $cieralna skrajna prawa Right skid plate - outer to be
1c 0566.04.04.001 wspotpracuje ze $lizgiem nr: mounted together with: 1
-0566.04.02.001 -0566.04.02.001 sliding skid
Naktadka $cieralna skrajna lewa Left skid plate - outer to be
1d 0566.05.04.001 wspétpracuje ze $lizgiem nr: mounted together with: 1

-0566.05.02.001

-0566.05.02.001 sliding skid




Opcjonalne ptozy wyskoiego koszenia

Optional topping plates

.ZSYWes 7

saje|d buiddo) Jo suoisiaA [euondQ
eIU9ZS0Y obarysAm Azotd sujeuolodq

Lp. Numer czesci - - llosé w kpl.
Item Part No. Nazwa czgsci Description Quantity for set
P+°Z? wysokiego J(ps;enia ) Topping plate to be mounted together with:
wspétpracuje ze $lizgiem nr: -0619.14.02.007 sliding skid
1a 0619.14.15.007 -0619.14.02.007 2110.04.05.001 sliding skid 1
-2110.04.05.001 ey Sl!d!"g Sk!d
-2110.05.05.001 -2110.05.05.001 sliding ski
Ptoza skrajna wysokiego koszenia Ptoza wysokiego koszenia
wspotpracuje ze $lizgiem nr: wspotpracuije ze $lizgiem nr:
1b 0619.14.16.007 -0619.14.11.007 -0619.14.02.007 1
-0566.04.02.001 -2110.04.05.001
-0566.05.02.001 -2110.05.05.001
Podwdjna ptoza wysokiego koszenia Double topping plate to be mounted
wspotpracuje ze $lizgiem nr: together with:
1c 0619.14.17.007 -0619.14.02.007 -0619.14.02.007 sliding skid 1
-2110.04.05.001 -2110.04.05.001 sliding skid
-2110.05.05.001 -2110.05.05.001 sliding skid
Podwajna ptoza skrajna wysokiego Double topping plate - outer to be mounted
koszenia wspétpracuije ze $lizgiem nr: together with:
1d 0619.14.18.007 -0619.14.11.007 -0619.14.11.007 sliding skid 1

-0566.04.02.001
-0566.05.02.001

-0566.04.02.001 sliding skid
-0566.05.02.001 sliding skid




7 SaMASZ

Modut dysku kpl. - (wszystkie piasty)

Disc module assemblies - (all hub types) E
L6 R6°
6 5
Piasta / Hub Nazwa czesci / Part No. Nazwa Name

R 0540.03.09.002_K01 Modut dysk kpl. Disc module assembly

0 0540.03.10.002_K01 Modut dysk kpl. Disc module assembly

L 0540.03.15.002_K01 Modut dysk kpl. Disc module assembly

R6° 0540.03.16.002_K01 Modut dysk kpl. Disc module assembly

L6° 0540.03.17.002_K01 Modut dysk kpl. Disc module assembly




7 SaMASZ'

Modut dysku kpl. - (wszystkie piasty)
Disc module assemblies - (all hub types)

E

Lp. Numer czgsci Nazwa czesci Description ”08’(% Uwagi
Item Part No. Quantity Notes

1 0540.03.05.000 Watek napedowy dysku Pinion shaft 1

2 0540.03.09.002 Piasta gorna dysku prawa Top hub - right 1

3 0540.03.10.002 Piasta gérna dysku zerowa Top hub - zero 1

4 0540.03.15.002 Piasta gorna dysku lewa Top hub - left 1

5 0540.03.16.002 Piasta gérna dysku prawa 6° 30' Top hub - right 6° 1

6 0540.03.17.002 Piasta gérna dysku lewa 6° 30' Top hub - left 6° 1

7 0540.03.23.001 Piasta dolna Lower hub 1

8 MIKW-020-135 Koto zebate dysku 720 (0540.03.07.000) Cutting disc gear Z20 1

9 MZLZ-063-000 t ozysko 6307 2RS C3 Bearing 6307 2RS C3 2

10 MZNN-030-000 Nakretka M30x1,5 kl. 8 oc. niska (DIN 439) Nut M30x1,5 cl. 8 z. lowered (DIN 439) 1

11 MZSE-035-001 Pierscien osad. Z 35 Circlip Z 35 1

12 MZU0-090-001 Oring - 90x4 Oring - 90x4 1

13 MZUS-040-072 Simmering AO - 40x 72x 7 Simmering AO - 40x 72x 7 1

14 MZWP-000-002 Wpust B 10x 8x 22 Cut off key B 10x8x22 1

15 MZWP-010-016 Wpust B 10x 8x 14 Cut off key B 10x8x14 1
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Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sig w katalogu.

Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.

Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.




& PAVESI )

Bill of materials (BoM) - SAP

22/11/2021

Code Rev | Description

8G7T065CEO007003 B |[Drive shaft

Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001|5070H0355 1 ND ND |YOKE #6/S7 1-3/8"z6 SHROUDED PIN (007)
0002(4120H0012R30 2 0 0 |CROSS KIT H7-G7 30.2x91.5 CAP ZERK
0005|204066851 1 0 0 |TUBE YOKE #6-G7 OUTER (54.0)
0008|341042000R10 1 0 0 |SPRING ROLL PIN 10x75 DIN1481
0012|1225210480R 1 ND ND |OUTER CARDAN TUBE 12512 L=480
0013({270160480R 1 ND ND |INNER CAR. TUBE 12509 L=480 HEAT THEATED
0016(341043000R10 1 0 0 |SPRING ROLL PIN 10x65 DIN1481
00171204066852 1 0 0 |TUBE YOKE #6-G7 INNER (45.0)
0021|661H48801R 1 ND ND |Fv34/S7 1200NM 1 3/826
0025|219051001R 2 0 ND |CONE SHIELD BELL G5-G7-G8 158x119 TYPE S
0026 (255071002R02 1 0 ND |SHIELD SUPPORT G7-G8 OUTER GLOBAL
0028(310001431R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC

0029 | 5TNN1G7065FR 1 ND ND |OUTER TUBE + CONE G7 *065* FX

0030 | 5SMNN1G7065FR 1 ND ND |INNER TUBE + CONE G7 *065* FX
0032(255071001R02 1 0 ND |SHIELD SUPPORT G7-G8 INNER GLOBAL
0040(252000050R02 2 0 0 |SHIELD CHAIN w/S-HOOK L=500mm
0048399143000 1 F F |LABEL - DANGER - OUTER DRIVE TUBE

0049 399CEEO51 1 G G |LABEL - DANGER - CE OUTER SHIELD TUBE
0050 399UNIO01 1 F F |INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051|403000001R10 1 0 ND |COMPLETE PUSH PIN  1-3/8"26/721
0061(408000047R02 1 0 0 |TAPER PIN 14x73xM12 see 408000075R
0070|432000114R08 8 ND ND |BOLT-NUT M10X75 - PKG 8
0071|253068903R 1 0 ND |FLANGE YOKE #6-S7-H7-G7 FT-FV32/34 @180
0072(258005320R02 1 0 0 |BUSHING FF/FT/FV/FR CLUTCH
0073({247006251R08 4 0 0 |LINING 141x77x3.2 FD2/22 - FT-FV32/34
0074(248727702R02 1 ND ND |DRIVING DISC FT34 64.5 HEX @1410D
0075(248860001R02 1 ND ND |CLUTCH INNER PLATE FT34 170x78x4

0076 515890305R 1 ND ND |HUB FT/FV/FFV34 1-3/8"z6 T.PIN @141 FLNG
0077(248860007R02 1 0 0 |PRESSURE PLATE FV32 CLUTCH @180x78.5x8
0078|367008860R 1 ND ND |BELLEVILLE SPRING 180x100x3.75 FV32/34
0093 | 7G7TTO65FX007ESSX 1 ND ND |OUTER HALF SHAFT G7T *065* FX -007

0094 |8G7T065CEIO01X 1 ND ND |DRIVE SHAFT G7T *065* FX -661H48801

0097 | 5CG7065FXSS 1 ND ND |COMPLETE SHIELD KIT G7 *065* FX -SS
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Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sig w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.

Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.



& PAVESI )

Bill of materials (BoM) - SAP

25/11/2021

Code Rev | Description

8G7T065CE093001X O |DRIVE SHAFT G7T*065*CE E.093 I.661H44
Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001(5070H2151 1 ND ND |YOKE #6/S7 8x32x38 SHROUDED PIN
0002(4120H0012R30 2 0 0 |CROSS KIT H7-G7 30.2x91.5 CAP ZERK
0005|204066851 1 0 0 |TUBE YOKE #6-G7 OUTER (54.0)
0008|341042000R10 1 0 0 |SPRING ROLL PIN 10x75 DIN1481
0012|1225210480R 1 ND ND |OUTER CARDAN TUBE 12512 L=480
0013({270160480R 1 ND ND |INNER CAR. TUBE 12509 L=480 HEAT THEATED
0016(341043000R10 1 0 0 |SPRING ROLL PIN 10x65 DIN1481
00171204066852 1 0 0 |TUBE YOKE #6-G7 INNER (45.0)
0021|661H48801R 1 ND ND |Fv34/S7 1200NM 1 3/826

0025|219051001R 2 0 ND |CONE SHIELD BELL G5-G7-G8 158x119 TYPE S
0026 (255071002R02 1 0 ND |SHIELD SUPPORT G7-G8 OUTER GLOBAL
0028(310001431R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC

0029 | 5TNN1G7065FR 1 ND ND |OUTER TUBE + CONE G7 *065* FX

0030 | 5SMNN1G7065FR 1 ND ND |INNER TUBE + CONE G7 *065* FX
0032(255071001R02 1 0 ND |SHIELD SUPPORT G7-G8 INNER GLOBAL
0040(252000050R02 2 0 0 |SHIELD CHAIN w/S-HOOK L=500mm
0048399143000 1 F F |LABEL - DANGER - OUTER DRIVE TUBE

0049 399CEEO51 1 G G |LABEL - DANGER - CE OUTER SHIELD TUBE
0050 399UNIO01 1 F F |INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051|403000001R10 1 0 ND |COMPLETE PUSH PIN  1-3/8"26/721
0061(408000047R02 1 0 0 |TAPER PIN 14x73xM12 see 408000075R
0070|432000114R08 8 ND ND |BOLT-NUT M10X75 - PKG 8
0071|253068903R 1 0 ND |FLANGE YOKE #6-S7-H7-G7 FT-FV32/34 @180
0072(258005320R02 1 0 0 |BUSHING FF/FT/FV/FR CLUTCH
0073({247006251R08 4 0 0 |LINING 141x77x3.2 FD2/22 - FT-FV32/34
0074(248727702R02 1 ND ND |DRIVING DISC FT34 64.5 HEX @1410D
0075(248860001R02 1 ND ND |CLUTCH INNER PLATE FT34 170x78x4

0076 515890305R 1 ND ND |HUB FT/FV/FFV34 1-3/8"z6 T.PIN @141 FLNG
0077(248860007R02 1 0 0 |PRESSURE PLATE FV32 CLUTCH @180x78.5x8
0078|367008860R 1 ND ND |BELLEVILLE SPRING 180x100x3.75 FV32/34
0093 | 7G7TTO65FX093ESSX 1 ND ND |OUTER HALF SHAFT G7T *065* FX -093-

0094 |8G7T065CEIO01X 1 ND ND |DRIVE SHAFT G7T *065* FX -661H48801

0097 | 5CG7065FXSS 1 ND ND |COMPLETE SHIELD KIT G7 *065* FX -SS
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Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sig w katalogu.

Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.

Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.




& PAVESI )

Bill of materials (BoM) - SAP

30/11/2021

Code Rev | Description

8G7T065US008001 B [SHAFT G7T *065* US E.008 I.661H48801
Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001({5070H3755 1 0 0 |[YOKE #6/S7 1-3/8"z21 SHROUDED PIN (008)
0002(4120H0012R30 2 0 0 |CROSS KIT H7-G7 30.2x91.5 CAP ZERK
0005|204066851 1 0 0 |TUBE YOKE #6-G7 OUTER (54.0)
0008|341042000R10 1 0 0 |SPRING ROLL PIN 10x75 DIN1481
0012|1225210480R 1 ND ND |OUTER CARDAN TUBE 12512 L=480
0013({270160480R 1 ND ND |INNER CAR. TUBE 12509 L=480 HEAT THEATED
0016(341043000R10 1 0 0 |SPRING ROLL PIN 10x65 DIN1481
00171204066852 1 0 0 |TUBE YOKE #6-G7 INNER (45.0)
0021|661H48801R 1 ND ND |Fv34/S7 1200NM 1 3/826

0025|219051001R 2 0 ND |CONE SHIELD BELL G5-G7-G8 158x119 TYPE S
0026 (255071002R02 1 0 ND |SHIELD SUPPORT G7-G8 OUTER GLOBAL
0028(310001431R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC

0029 | 5TNN1G7065UR 1 ND ND |SHIELD TUBE

0030 | 5SMNN1G7065UR 1 ND ND |SHIELD TUBE

0032(255071001R02 1 0 ND |SHIELD SUPPORT G7-G8 INNER GLOBAL
00481399143000 1 F F |LABEL - DANGER - OUTER DRIVE TUBE
0049(399141000 1 J J |LABEL - DANGER - OUTER SHIELD TUBE
0050|399UNIOO01 1 F F |INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051(403000001R10 1 0 ND |COMPLETE PUSH PIN  1-3/8"26/721
0061(408000047R02 1 0 0 |TAPER PIN 14x73xM12 see 408000075R
0070|432000114R08 8 ND ND |BOLT-NUT M10X75 - PKG 8
0071|253068903R 1 0 ND |FLANGE YOKE #6-S7-H7-G7 FT-FV32/34 @180
0072|1258005320R02 1 0 0 |BUSHING FF/FT/FV/FR CLUTCH
0073|1247006251R08 4 0 0 |LINING 141x77x3.2 FD2/22 - FT-FV32/34
0074(248727702R02 1 ND ND |DRIVING DISC FT34 64.5 HEX @1410D
0075(248860001R02 1 ND ND |CLUTCH INNER PLATE FT34 170x78x4
0076|515890305R 1 ND ND |HUB FT/FV/FFV34 1-3/8"z6 T.PIN @141 FLNG
0077|248860007R02 1 0 0 |PRESSURE PLATE FV32 CLUTCH @180x78.5x8
0078|367008860R 1 ND ND |BELLEVILLE SPRING 180x100x3.75 FV32/34
0093 |7G7T065USO08BESS 1 ND ND |OUTER HALF SHAFT G7T *065* US -008-

0094 |8G7T065USI001 1 ND ND |INNER HALF SHAFT G7T *065* US -661H48801
0097 |5CG7065USSS 1 ND ND |SHIELD KIT G7 COMPLETE w/o CHAINS
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Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sig w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.



EoRe 18

Bill of materials (BoM) - SAP

22/9/2020

Code Rev | Description

8G7T065CEO07002 C |prive shaft

Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001|5070H0355 1 ND ND |YOKE #6/S7 1-3/8"z6 SHROUDED PIN (007)
0002(4120H0012R30 2 0 0 |CROSS KIT H7-G7 30.2x91.5 CAP ZERK
0005|204066851 1 0 0 |TUBE YOKE #6-G7 OUTER (54.0)
0008|341042000R10 1 0 0 |SPRING ROLL PIN 10x75 DIN1481
0012|1225210480R 1 ND ND |OUTER CARDAN TUBE 12512 L=480
0013({270160480R 1 ND ND |INNER CAR. TUBE 12509 L=480 HEAT THEATED
0016(341043000R10 1 0 0 |SPRING ROLL PIN 10x65 DIN1481
00171204066852 1 0 0 |TUBE YOKE #6-G7 INNER (45.0)
0021|661H53303R 1 ND ND |FV34/6-H7-G7 CLUTCH 1450Nm 1-3/8"z6
0025|219051001R 2 0 ND |CONE SHIELD BELL G5-G7-G8 158x119 TYPE S
0026 (255071002R02 1 0 ND |SHIELD SUPPORT G7-G8 OUTER GLOBAL
0028|310001431R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC

0029 | 5TNN1G7065FR 1 ND ND |OUTER TUBE + CONE G7 *065* FX

0030 | 5SMNN1G7065FR 1 ND ND |INNER TUBE + CONE G7 *065* FX
0032(255071001R02 1 0 ND |SHIELD SUPPORT G7-G8 INNER GLOBAL
0040(252000050R02 2 0 0 |SHIELD CHAIN w/S-HOOK L=500mm
0048399143000 1 E E |LABEL - DANGER - OUTER DRIVE TUBE

0049 399CEEO51 1 F F |LABEL - DANGER - CE OUTER SHIELD TUBE
0050 399UNIO01 1 D D |[INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051|403000001R10 1 0 ND |COMPLETE PUSH PIN  1-3/8"26/721
0061(408000047R02 1 0 0 |TAPER PIN 14x73xM12 see 408000075R
0070|432000114R08 8 ND ND |BOLT-NUT M10X75 - PKG 8

0071253068903 1 [ I FLANGE YOKE #6-S7-H7-G7 see 253068903R
0072(258005320R02 1 0 0 |BUSHING FF/FT/FV/FR CLUTCH
0073({247006251R08 4 0 0 |LINING 141x77x3.2 FD2/22 - FT-FV32/34
0074(248727702R02 1 ND ND |DRIVING DISC FT34 64.5 HEX @1410D
0075(248860001R02 1 ND ND |CLUTCH INNER PLATE FT34 170x78x4

0076 515890305R 1 ND ND |HUB FT/FV/FFV34 1-3/8"z6 T.PIN @141 FLNG
0077(248860007R02 1 0 0 |PRESSURE PLATE FV32 CLUTCH @180x78.5x8
0078|367008860R 1 ND ND |BELLEVILLE SPRING 180x100x3.75 FT32/34
0093 |7G7TTO065FX007ESS 1 ND ND |OUTER HALF SHAFT G7T *065* FX -007

0094 |8G7T065CEI002 1 ND ND |DRIVE SHAFT G7T *065* FX -661H53802

0097 | 5CG7065FXSS 1 ND ND |COMPLETE SHIELD KIT G7 *065* FX -SS
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Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sig w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.




& PAVESI )

Bill of materials (BoM) - SAP

30/11/2021

Code Rev | Description

8G7T065CE093002 A |G7T *065* CE E.093 I.661H53802
Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001(5070H2151 1 ND ND |YOKE #6/S7 8x32x38 SHROUDED PIN
0002(4120H0012R30 2 0 0 |CROSS KIT H7-G7 30.2x91.5 CAP ZERK
0005|204066851 1 0 0 |TUBE YOKE #6-G7 OUTER (54.0)
0008|341042000R10 1 0 0 |SPRING ROLL PIN 10x75 DIN1481
0012|1225210480R 1 ND ND |OUTER CARDAN TUBE 12512 L=480
0013({270160480R 1 ND ND |INNER CAR. TUBE 12509 L=480 HEAT THEATED
0016(341043000R10 1 0 0 |SPRING ROLL PIN 10x65 DIN1481
00171204066852 1 0 0 |TUBE YOKE #6-G7 INNER (45.0)
0021|661H53802R 1 ND ND |FV34/H7 1450 Nm 1 3/8" Z=6
0025|219051001R 2 0 ND |CONE SHIELD BELL G5-G7-G8 158x119 TYPE S
0026 (255071002R02 1 0 ND |SHIELD SUPPORT G7-G8 OUTER GLOBAL
0028(310001431R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC

0029 | 5TNN1G7065FR 1 ND ND |OUTER TUBE + CONE G7 *065* FX

0030 | 5SMNN1G7065FR 1 ND ND |INNER TUBE + CONE G7 *065* FX
0032(255071001R02 1 0 ND |SHIELD SUPPORT G7-G8 INNER GLOBAL
0040(252000050R02 2 0 0 |SHIELD CHAIN w/S-HOOK L=500mm
0048399143000 1 F F |LABEL - DANGER - OUTER DRIVE TUBE

0049 399CEEO51 1 G G |LABEL - DANGER - CE OUTER SHIELD TUBE
0050 399UNIO01 1 F F |INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051|403000001R10 1 0 ND |COMPLETE PUSH PIN  1-3/8"26/721
0061(408000047R02 1 0 0 |TAPER PIN 14x73xM12 see 408000075R
0070|432000114R08 8 ND ND |BOLT-NUT M10X75 - PKG 8
0071|253068903R 1 0 ND |FLANGE YOKE #6-S7-H7-G7 FT-FV32/34 @180
0072(258005320R02 1 0 0 |BUSHING FF/FT/FV/FR CLUTCH
0073({247006251R08 4 0 0 |LINING 141x77x3.2 FD2/22 - FT-FV32/34
0074(248727702R02 1 ND ND |DRIVING DISC FT34 64.5 HEX @1410D
0075(248860001R02 1 ND ND |CLUTCH INNER PLATE FT34 170x78x4

0076 515890305R 1 ND ND |HUB FT/FV/FFV34 1-3/8"z6 T.PIN @141 FLNG
0077(248860007R02 1 0 0 |PRESSURE PLATE FV32 CLUTCH @180x78.5x8
0078|367008860R 1 ND ND |BELLEVILLE SPRING 180x100x3.75 FV32/34
0093 |7G7TTO065FX093ESS 1 ND ND |OUTER HALF SHAFT G7T *065* -093

0094 |8G7T065CEI002 1 ND ND |DRIVE SHAFT G7T *065* FX -661H53802

0097 | 5CG7065FXSS 1 ND ND |COMPLETE SHIELD KIT G7 *065* FX -SS
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DATA / DATE CODICE / CODE

Costremer | 117272014 | 8G5N14100007001

Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sig w katalogu.

Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.
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Bill of materials (BoM) - SAP

22/9/2020

Code Rev | Description

8G5N14100007001 B [DRIVE SHAFT

Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001|5070G0355 2 0 0 YOKE #5/S6 1-3/8"z6 SHROUDED PIN (007)
0002(4120G0012R40 2 0 0 |CROSS KIT S5-S6-G5 30.2x79.4 CAP ZERK
0005|204056860 1 0 ND |TUBE YOKE #5-G5 OUTER 5N6 (51.5)
0008|341053000R10 1 0 0 |SPRING ROLL PIN 10x70 DIN1481
0012(225701260F 1 ND ND |_

0013225111260 1 ND ND |CARDAN TUBE TYPE 5 INNER 45.0x3.8 L=1260
0016({341002000R10 1 0 ND |SPRING ROLL PIN 10x60 DIN1481
0017|1204056861 1 ND ND |TUBE YOKE #5-G5 INNER 5N7 (45.0)
0048399143000 1 LABEL - DANGER - OUTER DRIVE TUBE

0050 399UNIOO01 1 D D |[INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051({403000001R10 2 ND |COMPLETE PUSH PIN  1-3/8"26/721

0091 |7G5N14100007ESS 1 ND ND |

0092|7G5N14100007ISS 1 ND ND |
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DISEGNATO / DESIGNED BY

C.Stramier1

DATA / DATE

10/2/2014

CODICE / CODE

/GANO/ 1FX00/096PTA

REUV.

B

Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sig w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.
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Bill of materials (BoM) - SAP

22/9/2020

Code Rev | Description

7G4ANO71FX007096PTA | O |DRIVE SHAFT

Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001|5070E0355 1 ND ND |YOKE #4/S4 1-3/8"z6 SHROUDED PIN (007)
0002|4120E0012R25 2 0 0 |CROSS KIT S4-G4 27x74.6 CAP ZERK
0005(204046851 1 0 0 |TUBE YOKE #4-G4 OUTER (43.5)
0008|341038000R10 1 0 0 |SPRING ROLL PIN 8x60 DIN1481
00121225120570 1 ND ND |CARDAN DRIVE TUBE #4 OUTER 43.5x3.3x570
0013({225100570 1 ND ND |CARDAN DRIVE TUBE #4 INNER 36.0x4.0x570
0016(341048000R10 1 0 ND |SPRING ROLL PIN 8x55 DIN1481
00171204046852 1 0 0 |TUBE YOKE #4-G4 INNER (36.0)
0021(601104701R 1 0 0 |FREEWHEEL RA1/4-S4-G4 1-3/8"z6 P.PIN CW
0025|1219041102 1 A A  |MEDIUM BAND NARROW GLOBAL G3-4

0026 (255041002R02 1 0 0 |SHIELD SUPPORT OUTER G3-G4
0028|310001431R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC

0029 |[5TNN1G4071F 1 ND ND |

0030 | SMNN1G4071F 1 ND ND |

0031{219041202 1 A A |

0032|1255041001R02 1 0 0 |SHIELD SUPPORT INNER G3-G4
0040|252000050R02 2 0 0 |SHIELD CHAIN w/S-HOOK L=500mm
0048399143000 1 E E |LABEL - DANGER - QOUTER DRIVE TUBE
0049|399CEEO051 1 F F |LABEL - DANGER - CE OUTER SHIELD TUBE
0050|399UNIOO01 1 D D |INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051({403000001R10 2 0 ND |COMPLETE PUSH PIN  1-3/8"26/221
0070|348014000R20 1 0 0 |GREASE FITTING M8x1.25 90°
0071|418041203R 1 0 ND |RA1/4-S4-G4 CLUTCH HOUSING w/YOKE CW
0072|5130C0301R 1 ND ND |HUB RA1l 1-3/8"z6 CW PUSH PIN
0073|/4210C0001R03 1 0 0 RATCHET w/SPRING RA1/RL1 L=22.8
0074|1246000132R02 1 0 0 |CLOSING DISK FOR RA DX
0075(338005000R20 1 0 0 |CIRCLIP INTERNAL 82x2.50 DIN472

0093 |7G4NO71FX007EPT 1 ND ND |

0094 | 7GANO71FX096IPT 1 ND ND |

0097 | 5CG4071FXPT 1 ND ND |COMPLETE SHIELD
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DISEGNATO / DESIGNED BY

M.,Bonetti

DATA / DATE

19/7/2010

CODICE / CODE

DSBR135FX014K01

REV.

-

Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sig w katalogu.

Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.

Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.
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Bill of materials (BoM) - SAP

22/9/2020

Code Rev | Description

DS8R135FX014K01 B |[Drive  shaft S8R *135* FX E.014 I.H
Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001{50901L.0360 1 ND ND |YOKE #7-5S8-G8 1-3/8"z6 TAPER PIN
0002(41201L.0012R24 1 0 0 |CROSS KIT S8-H8-G8 34.9x93.5 CAP ZERK
0005|204s86853 1 ND ND |TUBE YOKE S8 OUTER 4-LOBE 12209 (58.2)
0006(20801.0064 1 ND ND |cv BODY S8 SFT 50°CV SOST.DA 2080L0076
0008|341042000R10 1 0 0 |SPRING ROLL PIN 10x75 DIN1481
0009246000116 2 0 ND |BOOT 50CV S6 RUBBER

0012|2253T1185R 1 ND ND |OUTER TUBE 12225 L=1185
0013|2454D1200R 1 ND ND |INNER CARDAN TUBE

0016|341103000R10 1 0 0 |SPRING ROLL PIN 10x95 DIN1481
0017208016862 1 ND | ND |

0021(5190L0352 1 ND ND |YOKE G050/8

0022|4120L0051R20 2 0 0 |CROSS KIT S8-H8-1R8-G8 EL 80°CV 30.2x106
0025|12190G0128R 1 ND ND |BAND

0026 (2550G0001R02 1 0 0 |SHIELD SUPPORT SFT S6-S7-S8 OUTER
0028(310001431R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC

0029 | 5TNK1S8135FR 1 ND ND |OUTER SHIELD TUBE

0030 | 5SMNK1S8135FR 1 ND ND |INNER SHIELD TUBE

0031(2190G0143R 1 ND ND |CONE SHIELD GO50/6 GO50/8
0032(2550G0002R02 1 0 0 |SHIELD SUPPORT SFT S6-S7-S8 INNER
0033|2550G0024R02 1 0 0 |SHIELD SUPPORT SFT EL CV80 S6 CV50 S6-S8
0034|1310001428R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC FLANGE HEAD
0040|252000101R02 2 0 0 |SHIELD CHAIN w/SPRING LINK L=500mm
0048399143000 1 E E |LABEL - DANGER - QUTER DRIVE TUBE
0049|399CEEO051 1 F F |LABEL - DANGER - CE OUTER SHIELD TUBE
0050 399UNIOO01 1 D D |[INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051|408000075R 2 A A |TAPER PIN KIT 1-3/8" z6 & z21 - 3 PINS
0093 |DS8R135FXE001X 1 ND ND |HALF DR.SHAFT S8 *135* FX -014 CENTRATO
0094 |CS8R135FXK14IPKX 1 ND ND |HALF DR.SHAFT S8R *135* FX -K14

0097 | 5CS8135FXPK 1 ND ND |COMPLETE SHIELD S8 *135* FX PK
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DISEGNATO / DESIGNED BY DATA / DATE CODICE / CODE REV.

D.Montanari 16/9/2020 | 8G3NOS1FX635001X 0

Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sig w katalogu.

Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.



18/9/2020

BONDIOLI . , -
& PAVESI I-.] Bill of materials (BoM) - SAP

Code Rev | Description

8G3NO51FX635001X O |SHAFT G3N *051* FX E.635 I.6060E0333
Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001|602104701R 1 ND ND |

0002(4120E0012R25 2 0 0 |CROSS KIT S4-G4 27x74.6 CAP ZERK
0005(204046851 1 0 0 |TUBE YOKE #4-G4 OUTER (43.5)
0008|341038000R10 1 0 0 |[SPRING ROLL PIN 8x60 DIN1481
0012|1225120370R 1 ND ND |CARDAN DRIVE TUBE #4 OUTER 43.5x3.3x370
0013({225050370R 1 ND ND |CARDAN TUBE TYPE 2 OUTER 36.0x3.2 L=370
0016(341048000R10 1 0 ND |SPRING ROLL PIN 8x55 DIN1481
0017|1204046852 1 0 0 |TUBE YOKE #4-G4 INNER (36.0)
0021|6060E0333R 1 ND ND |LB4/S4 CLUTCH 1400Nm 1-3/8"Z6
0025|219041105R 1 ND ND |CONE SHIELD

0026 (255041002R02 1 0 0 |SHIELD SUPPORT OUTER G3-G4
0028(310001431R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC

0029 | 5TNN1G3051FR 1 ND ND |

0030 | SMNN1G3051FR 1 ND ND |

0031(219041201R 1 ND ND |CONE SHIELD

0032|1255041001R02 1 0 0 |SHIELD SUPPORT INNER G3-G4
0040(252000050R02 2 0 0 |SHIELD CHAIN w/S-HOOK L=500mm
0048399143000 1 E E |LABEL - DANGER - QUTER DRIVE TUBE
0049|399CEEO051 1 F F |LABEL - DANGER - CE OUTER SHIELD TUBE
0050 399UNIO001 1 D D |INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051({403000001R10 1 0 ND |COMPLETE PUSH PIN  1-3/8"26/221
0062|419041201R 1 ND ND |YOKE + BODY RA1/SX

0063|5130D0301R 1 ND ND |HUB RA1l SX 1 3/826 P. L.MAC. P.BASC.
0064|4210C0001RO3 3 0 0 |RATCHET w/SPRING RA1/RL1 L=22.8
0065|348014000R20 1 0 0 |GREASE FITTING M8x1.25 90°
0066|246000132R02 1 0 0 |[CLOSING DISK FOR RA DX

0067 (338005000R20 1 0 0 |CIRCLIP INTERNAL 82x2.50 DIN472
0071|348017000R20 1 0 0 |GREASE FITTING M6X1 STRAIGHT
0072({403000001R10 1 0 ND |COMPLETE PUSH PIN  1-3/8"26/221
0073({432000047R05 1 0 0 |[BOLT-NUT M8xX45 CL 8.8 PKG-5

0093 |7G3NO51FX635ENHX 1 ND ND |OUTER HALF SHAFT G3N *051* FX -635 NH
0094 |8G3NO51FXI001X 1 ND ND |OUTER HALF SHAFT G3N *051* FX -6060E0333
0097 | 5CG3051FXNH 1 ND ND |COMPLETE SHIELD G3 *051* FX NH
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BestelL-Nr. Zei ct_\n\ngs-M‘. Datun Seite  von
W2400-STOSSW-B60-KS0/4TF  fartle- - 611423 rowirale. ' 611423  Dote 22-08-16 [ | % 1
Kundenze Ichnur_\gs-Nr. Hasd_\l nenart Type
e oy MINB-0B5-005 et Trailed mower fibeKDC 300 / 340

l_—
Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sie w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.
Walterscheid Samasz
Pos.-Nr.. | BestelL-Nr.| Zeichnungs-Nr.| BesteLL-Nr. StickzahL | Technische
Item Part No. |Drawing No. |Part No. Quantity |Technical data
Repare |Référence [RéF. du Plan |RéFérence Quantité |Données techniques Benennung Description Désignation
1 [ 611423 | 611423 MINB-065-005 1| N2400-5T255W-660- Gelenkwelle mit Schutz PTO drive shaft with guard Transmission avec protecteur
- K90/4TF -
2 | 608623 1| NH2400-5T255N-585 Innere Gelenkwellenhdlfte mit Inner PTO0 drive shaft half with Demi-transmission intérieure avec
- auferer Schutzhalfte outer guard half demi-protecteur extérieur
3 [ 608624 1| NH2400-ST255N-565- AuBere Gelenkwellenhdlfte mit Outer PTO drive shaft half with Demi-transmission extérieure avec
- K90/4TF innerer Schutzhalfte inner guard half demi-protecteur intérieur
4 | 113802 1 [ STH255H-A1000-8525137  |Auflere Schutzhdlfte Outer guard half Demi-protecteur extérieur
- ST-Rohr 555 mm kirzen Shorten ST tube by 555 nm Raccourcir tube ST de 555 mm
- SC-Trichter 1 Rippe(n) kirzen Shorten SC cone by 1 rib(s) Raccourcir cone SC de 1 onde(s)
5 | 113803 1| STH255W-J1000-8525137-K | Innere Schutzhalfte Inner guard half Demi-protecteur intérieur
- ST-Rohr 560 mm kirzen Shorten ST tube by 560 nm Raccourcir tube ST de 560 nm
- SC-Trichter 1 Rippe(n) kirzen Shorten SC cone by 1 rib(s) Raccourcir cone SC de 1 onde(s)
11 | 135569 | 35.83.34 1| ASGE2400-8x32x38 ASGE-Gabel komplett ASGE-yoke complete Machoire ASGE complite
12 [ 136167 |agraset 174 1 ASE-VerschluB komplett; GroBe B ASE-Lock complete; size B Verrouillage ASE complet; type B
13 | 604516 | 56.100.39 1 | K90-4TF-2400-1 3-87 (6) Reibk\pptung; Friction clutch; Limiteur & friction;
M=1350Nm drehsinnunabhdngig independent of direction of rotation | indépendant du sens de rotation
21 | 116404 | 35.00.131 2 Kreuzgarnitur komplett Cross and bearing kit complete Bloc croisillon complet
22 | 153207 | 63.11.04 2 Schlag-Schmi ernippel Drive-in type Lubrication fitting Graisseur & frapper
23 | 019518 | 35.13.00 1| RG2400-1b Rillengabel Inboard yoke Machoire & gorge
24 | 020617 2 [ 1508752-10x80 |Spannst it Spring-type straight pin Goupille élastique
25 | 087407 | 75.25.65 1| 1bH-1000 Prof i Lrohr Profile tube Tube profilé
- Rohr 465 mm kdrzen Shorten tube by 465 mm Raccourcir tube de 465 nm
26 | 081684 | 75.35.15 1| 20-1000 Prof i Lrohr Profile tube Tube profilé
- Rohr 485 mm_kGrzen Shorten tube by 485 mm Raccourcir tube de 485 nm
27 | 019519 [ 35.14.00 1| RG2400-2a Rillengabel Inboard yoke Machoire & gorge
S1 | 087276 | 82.83.04 2 Gleitring Bearing ring Bague de gli t
52 127137 | 85.25.137 2 | n=RP7 Schutztrichter; n= Rippenanzahl Guard cone; n= Number of ribs Cane protecteur; n= Nombre d’ondes
- SC-Trichter 1 Rippe(n) kirzen Shorten SC cone by 1 rib(s) Raccourcir cone SC de 1 onde(s)
53 | 365305 | 60.01.04 2 |3,549,5 Schraube Screw Vis
54 | 359471 | 82.85.00 2 Stotzring Reinforcing collar Bague de renfort
S5 | 044321 | 82.36.03 1| 400 Haltekette Safety chain Chafnette
90 | 118745 [agraset 207 1 [Bedienungsanleitung nit Instruction manual with Notice d’emploi avec
- Aufkleber-Set; set of decals; jeu d'étiquettes; étiquette
- GEFAHRENHINWEIS- und DANGER-Aufkleber |WARNING decal and DANGER decal d’avertissement et étiquette DANGER

Ablage-Nr.
File=No.
Réf.de clossenent

EL_SAMAS_611423

CAD-Ersatzteilliste-A3EL

Plot erzeugt von bruno.schmitt am TUE AUG 23 2022 um 11:08:42
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Réf. du plan client

BestelL-Nr. Zeichnungs-Nr. Datun Seite  von
— -710- Part No. Drawing No. Dat —05- P f
W2300-5C155H-710-F5/1R oo, 611269 Dowglo | B11269  Mote 22-05-06 Fe 1 ¢ 1
Hasd_\l nenart Type
MINB-071-001  fehi"e  Front Mover fibe.KDF 300 / KDC300
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— Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sie w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.
Walterscheid Samasz
Pos.-Nr.. | BestelL-Nr.| Zeichnungs-Nr.| BesteLL-Nr. StickzahL | Technische
Item Part No. |Drawing No. |Part No. Quantity |Technical data
Repdre |Référence [RéF. du Plan |RéFérence Quantité |Données techniques Benennung Description Désignation
1 [ 611269 | 611269 MIWB-071-001 1| W2300-5C155W-710-F5/1R _ |Gelenkwelle mit Schutz PTO drive shaft with guard Transmission avec protecteur
2 1| ¥H2300-SC15SW-635 Innere Gelenkwellenhdalfte mit Inner PTO drive shaft half with Demi-transmission intérieure avec
- Guflerer Schutzhdlfte outer guard half demi-protecteur extérieur
3 1 [ WH2300-5C155N-625-F5/1R  |AuBere Gelenkwellenhalfte mit Outer PTO drive shaft half with Demi-transmission extérieure avec
- innerer Schutzhdlfte inner guard half demi-protecteur intérieur
4 | 11393 1| SDH155H-A1000-8515644  |AuBere Schutzhalfte Outer guard half Demi-protecteur extérieur
- ST-Rohr 480 nm kdrzen Shorten ST tube by 480 nm Raccourcir tube ST de 480 nm
- SC-Trichter 7 Rippe(n) kirzen Shorten SC cone by 7 rib(s) Raccourcir cone SC de 7 onde(s)
5 | 13573 1| SDH1SSW-J1000-8515617 Innere Schutzhdlfte Inner guard half Demi-protecteur intérieur
- ST-Rohr 480 mm_kirzen Shorten ST tube by 480 nm Raccourcir tube ST de 480 nm
11 | 041378 | 21.10.00 1 [A62300-1 3-8"(B) Aufsteckgabel mit Schiebestift Quick-disconnect yoke Machoire & verrouillage rapide
12 [ 339107 |agraset 101 1 Schiebestift kpl. Quick-disconnect pin cpl. Poussoir de verrouillage rapide cpl.
13 | 110776 | 56.248.40 1 [F5/1R-2300-1 3-8" (B)ZV; [Sperrkeilfreilauf; Key-type overrunning clutch; Roue Libre & rochets;
- [Rechtsdrehsinn right-hand rotation rotation & droite
21 | 116403 | 20.00.141 2 [Kreuzgarnitur komplett Cross and bearing kit complete Bloc croisillon complet
22 | 153207 | 63.11.04 2 Schlag-Schmiernippel Drive-in type Lubrication fitting Graisseur d frapper
23 | 041315 [ 21.11.00 1| RG2300-0VGA |T2il.l.engabel. Inboard yoke Machoire & gorge
24 | 020614 | 61.05.04 2 | 1508752-10x65 |_5pannstlft Spring-type straight pin Goupille élastique
25 | 048757 | 75.11.16 1] 0V-1000 Prof i Lrohr Profile tube Tube profilé
- |Bohr 465 nm_kGrzen Shorten tube by 465 mm Raccourcir tube de 465 nm
26 | 085732 | 75.15.16 1 ]1-1000 Prof i Lrohr Profile tube Tube profilé
- Rohr 475 mm_kirzen Shorten tube by 475 mm Raccourcir tube de 475 nm
27 | 041318 | 21.12.00 1| R62300-16 Rillengabel Inboard yoke Machoire & gorge
S1 | 087273 | 82.83.06 2 Gleitring Bearing ring Bague de glissement
52 | 608379 [ 85.15.644 1 Schutztrichter Guard cone Céne protecteur
53 | 365305 | 60.01.04 2 13,5¢9,5 Schraube Scren Vis
54 | 609528 | 85.15.617 1 Schutztrichter Guard cone Céne protecteur
90 | 118745 |agraset 207 1 Bedienungsanleitung mit Instruction manual with Notice d’emploi avec
- Aufkleber-Set ; set of decals; jeu d'étiquettes; étiquette
- GEFAHRENHINWEIS- und DANGER-Aufkleber |WARNING decal and DANGER decal d’avertissement et étiquette DANGER

Ablage-Nr.
File=No.
Réf.de clossenent

EL_SAMAS_611269

CAD-Ersatzteilliste-A3EL

Plot erzeugt von bruno.schmitt am WED MAY 18 2022 um 11:14:30




rev.

G124-04.101.LMCS

ﬂsm:-osaelsk- ®
‘ JS FABRYKA PRZEKLADNII M I P S = 1 2 4'00 1

2\

el
4%4
7/

/

\
I
Q
\
RN
\
y/\;
//

AR \F
> 12
12 }— L
/
59 \ 16
]
23 E— 19

17 36

Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sie w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.




rev.

P ® G124-04.101.LMCS| a
&' Starosielski
JS FABRYKA PRZEKEADNI MIPS_ 1 24-00 1
Itsr{] Néakt:zl;g:\g?// Nazwa czesci Description V\V/::/ (llljz(r:(t Uwagi/Notes
1 |118-01.01.03 Korpus Housing casting 2
2 [123-03.02.00G Koto zebate z=21 Gear z=21 1
3
4 |123-04.04.00G Koto zebate z=21 Gear z=21 1
5 [124-02.05.00 \Watek Shaft 2
6 [123-03.06.00G Koto zebate z=18 Gear z=18 1
7 [122-01.07.01K Watek posredni Vertical shaft 1
8 [124-02.08.01 Tuleja wewnetrzna Inner sleeve 1
9 [124-02.09.01 Tuleja zewnetrzna Outer sleeve 1
10 [122-01.10 Nakretka specjalna Special nut 1
11 |124-04.11.00G Koto zebate z=18 Gear z=18 1
12 [DIN 988 Podktadka dyst. PS 56x72xg [Spacer washer PS 56x72xg wg potrzeb
13 |DIN 988 Podktadka dyst. PS 40x50xg [Spacer washer PS 40x50xg wg potrzeb
14 Model 33A Odpowietrznik R3/8" Breather R3/8" 2 N&A
15 |DIN 906 Korek R3/8" Plug R3/8" 4
16 Zaslepka 272x9 Stopper 272x9 2
17 [124-02.17 Pierscien Ring 2
18 [PN/M-86220 tozysko stozkowe 30208 Cone bearing 30208 2 Klasa C
19 |PN/M-86220 tozysko stozkowe 30207 Cone bearing 30207 2 Klasa C
20 |PN/M-86220 tozysko stozkowe 32014 Cone bearing 32014 2 Klasa C
21
22 |PN/M-86220 tozysko stozkowe 32207 Cone bearing 32207 2 Klasa C
23 |DIN 3760 Pierscien uszcz. AS35x72x10 (Seal ring AS35x72x10 2
24 DIN 3760 Pierscien uszcz. A40x80x7  [Seal ring A40x80x7 1
25 |DIN 3760 Pierscien uszcz. A40x55x7  [Seal ring A40x55x7 1
26 |DIN 3760 Pierscien uszcz. AS90x110x8 [Seal ring AS90x110x8 1
27 |DIN 471 Pierscien osad. sprez. Z45  [Retaining ring Z45 1
28 |DIN 471 Pierscien osad. sprez. W80 [Retaining ring W80 2
29 DIN 471 Pierscien osad. sprez. W110 [Retaining ring W110 2
30 PN/M-86482 Podktadka zebata MB7 Lock washer MB7 1
31 |PN/M-86478 Nakretka tozyskowa KM7  |Lock nut KM7 2
Sruba z tbem sze$¢. Hexagon bolt
32 PN/M-82105 M10x30-8.8-Fe/Zn5 M1Ox930x—8.8—Fe/Zn5 16
33 410003A Zaslepka N41 Plug N41 1 DBI Plastics
34 DIN 471 Pierscien osad. sprez. W72  [Retaining ring W72 4
35 1410018 Zaslepka N41 Plug N41 16 DBI Plastics
36 [124-04.36.08 Tabliczka znamionowa Identifiaction plate 1
37 |124-04.37.00 Tabliczka predkosci 540 Speed plate 540 1
38 |124-04.37.01 Tabliczka predkosci 1000 Speed plate 1000 1
llos¢ oleju: ~48 Rodzaj oleju: Kolor:
’ SAE 80W/90 API GL-4 RAL 7021
Quantity oil: (2,4+2,4) Quality oil: Color:
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Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sie w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.
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P ® G124-04.101.LMCS| a
&' Starosielski
JS FABRYKA PRZEKEADNI MIPS_ 1 24-00 1
Itsr{] Néakt:zl;g:\g?// Nazwa czesci Description V\V/::/ (llljz(r:(t Uwagi/Notes
1 |118-01.01.03 Korpus Housing casting 2
2 [123-03.02.00G Koto zebate z=21 Gear z=21 1
3
4 |123-04.04.00G Koto zebate z=21 Gear z=21 1
5 [124-02.05.00 \Watek Shaft 2
6 [123-03.06.00G Koto zebate z=18 Gear z=18 1
7 [122-01.07.01K Watek posredni Vertical shaft 1
8 [124-02.08.01 Tuleja wewnetrzna Inner sleeve 1
9 [124-02.09.01 Tuleja zewnetrzna Outer sleeve 1
10 [122-01.10 Nakretka specjalna Special nut 1
11 |124-04.11.00G Koto zebate z=18 Gear z=18 1
12 [DIN 988 Podktadka dyst. PS 56x72xg [Spacer washer PS 56x72xg wg potrzeb
13 |DIN 988 Podktadka dyst. PS 40x50xg [Spacer washer PS 40x50xg wg potrzeb
14 Model 33A Odpowietrznik R3/8" Breather R3/8" 2 N&A
15 |DIN 906 Korek R3/8" Plug R3/8" 4
16 Zaslepka 272x9 Stopper 272x9 2
17 [124-02.17 Pierscien Ring 2
18 [PN/M-86220 tozysko stozkowe 30208 Cone bearing 30208 2 Klasa C
19 |PN/M-86220 tozysko stozkowe 30207 Cone bearing 30207 2 Klasa C
20 |PN/M-86220 tozysko stozkowe 32014 Cone bearing 32014 2 Klasa C
21
22 |PN/M-86220 tozysko stozkowe 32207 Cone bearing 32207 2 Klasa C
23 |DIN 3760 Pierscien uszcz. AS35x72x10 (Seal ring AS35x72x10 2
24 DIN 3760 Pierscien uszcz. A40x80x7  [Seal ring A40x80x7 1
25 |DIN 3760 Pierscien uszcz. A40x55x7  [Seal ring A40x55x7 1
26 |DIN 3760 Pierscien uszcz. AS90x110x8 [Seal ring AS90x110x8 1
27 |DIN 471 Pierscien osad. sprez. Z45  [Retaining ring Z45 1
28 |DIN 471 Pierscien osad. sprez. W80 [Retaining ring W80 2
29 DIN 471 Pierscien osad. sprez. W110 [Retaining ring W110 2
30 PN/M-86482 Podktadka zebata MB7 Lock washer MB7 1
31 |PN/M-86478 Nakretka tozyskowa KM7  |Lock nut KM7 2
Sruba z tbem sze$¢. Hexagon bolt
32 PN/M-82105 M10x30-8.8-Fe/Zn5 M1Ox930x—8.8—Fe/Zn5 16
33 410003A Zaslepka N41 Plug N41 1 DBI Plastics
34 DIN 471 Pierscien osad. sprez. W72  [Retaining ring W72 4
35 1410018 Zaslepka N41 Plug N41 16 DBI Plastics
36 [124-04.36.08 Tabliczka znamionowa Identifiaction plate 1
37 |124-04.37.00 Tabliczka predkosci 540 Speed plate 540 1
38 |124-04.37.01 Tabliczka predkosci 1000 Speed plate 1000 1
llos¢ oleju: ~48 Rodzaj oleju: Kolor:
’ SAE 80W/90 API GL-4 RAL 7021
Quantity oil: (2,4+2,4) Quality oil: Color:
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Sprawdz symbol cze$ci zamontowanej na maszynie oraz ~
odpowiednig liste czesci znajdujacq sie w katalogu.

Check the symbol on the shaft/gearbox nameplate and then find

the corresponding list in the catalogue. Te)
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi N

trovare I'elenco corrispondente nel catalogo.
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& ® |110-09.111.RS-39| c
i’ Starosielski
JS FABRYKA PRZEKEADNI MIPS- 1 1 0_003
Lp./ Nr katalogowy/ , . - Wer./| llos¢/ .
ltem Catalogue nr Nazwa czesci Description Ver. |Quant. Uwagi/Notes
1 {110-01.01.00 Korpus Housing casting 1
2 [110-01.06.05 Pokrywa Cover 1
3 [110-09.02.00 Koto z=18 Gear z=18 1
4 1110-09.03.00 Koto z=21 Gear z=21 a 1
5 [110-01.04.04 Wat Shaft 1
6 |110-01.05.00 Wat pionowy Shaft 1
7 [110-09.08.00-XX Tabliczka znamionowa Identification plate C 1
8 |118-04.07.00 Tuleja Sleeve 1
9 |DIN 471 Pierscien osadczy Z35 Retaining ring Z35 1
10 [DIN 471 Pierscien osadczy 740 Retaining ring Z40 1
11 |DIN 472 Pierscien osadczy W72 Retaining ring W72 3
12 |DIN 472 Pierscien osadczy W80 Retaining ring W80 1
13 |DIN 720 kozysko stozkowe 30207 || 2ppered roller bearing 3
30207
14 [DIN 720 tozysko stozkowe 30307 Cone bearing 30307 1
15 |DIN 906 Korek R3/8" Plug R3/8" 1
16 [DIN 906 Korek R3/8" z magnesem  |Plug R3/8" with magnet 1
Sruba z tbem szeéc. Hexagon bolt M10x25-8.8
17 |PIN 933 M10x25-8.8 Fe/Zn5 Fe/Zn5 6
Spacer washer
18 |DIN 988 Podkt. dyst. PS35x45x(0.1)0.1 PS35x45%(0.1)/0.1 1
Spacer washer
19 |DIN 988 Podkt. dyst. PS40x50x(0.1)0.1 PS40x50%(0.1)0.1 1
Podkt. dyst. Spacer washer
20 PIN 988 PS40x50x(0.5)0.1/0.2/0.5 PS40x50x(0.5)0.1/0.2/0.5 2
Podkt. dyst. Spacer washer
21 PIN 988 PS56x72x(1.5)0.1/0.2/0.5/1  |PS56x72x(1.5)0.1/0.2/0.5/1 2
Spacer washer
22 |DIN 988 Podkt. oporowa SS35x45x2.5 35,4550 5 1
Spacer washer
23 |DIN 988 Podkt. oporowa SS40x50x2.5 SA0X50%2.5 1
24 DIN 3760 Pierscien uszcz. AS 35/72/8 (Seal ring AS 35/72/8 1
25 DIN 3760 Pierscien uszcz. AS 35/72/10 [Seal ring AS 35/72/10 2
26 |model 33A N&A Odpowietrznik R3/8" Breather R3/8" 1
llos¢ oleju: Rodzaj oleju: Kolor:
1,21 SAE 80W/90 API GL-4 RAL 7021
Quantity oil: Quality oil: Color:
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Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sie w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.
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pe ® 015-02.101.LS a
% Starosielski
JS FABRYKA PRZEKEADNI MIPS_O 1 5_00 1
Lp./ Nr katalogowy/ L. o Wer./| llos¢/ .
ltem Catalogue nr Nazwa czesci Description Ver. |Quant. Uwagi/Notes
1 1015-01.01.04 Korpus Housing casting 1
2 [015-01.05/A Pokrywa Cover 1
3 |090-02.02 Zebnik z=15 Pinion z=15 1
4 090-02.03.01 Koto zebate stozkowe z=29 (Gear z=29 1
5 (090-02.04/C \Watek Shaft 1
6 [015-02.06.04 Tabliczka znamionowa Identification plate 1
7 |DIN 471 Pierscien osadczy Z 35 Retainer ring Z 35 1
8 DIN 472 Pierscien osadczy W 80 Retainer ring W 80 3
9 DIN 625 tozysko kulkowe 6208 Ball bearing 6208 1
10 [DIN 625 tozysko kulkowe 6307 Ball bearing 6307 1
11 [DIN 720 tozysko stozkowe 30208 Cone bearing 30208 1
12 [DIN 720 tozysko stozkowe 30307 Cone bearing 30307 1
13 |DIN 906 Korek R 3/8" Plug R 3/8" 2
Sruba z tbem szesc. Hexagonal head bolt
14 DIN 933 M10x25-8.8 Fe/Zn8c M10x25-8.8 Fe/Zn8c 6
Podkt. dyst. Distance washer
15 DIN 988 PS35x45x0.1/0.2/0.5/1 PS35x45x0.1/0.2/0.5/1 )
Podkt. dyst. Distance washer
16 |PIN 988 PS63x80x0.1/0.2/0.5/1 PS63x80x0.1/0.2/0.5/1 )
17 |DIN 3760 Pierscien uszcz. AS 35/80/12 Seal ring AS 35/80/12 1
18 DIN 3760 Pierscien uszcz. AS 40/72/7 [Seal ring AS 40/72/7 1
M Wpust pryzmatyczny . .
19 |PN-M-85005 B12x8x30 Prismatic key B12x8x30 1
B Odpowietrznik 3/8" z rurkg |Breather 3/8" with tube
20 |LSFR2-3/8 L=40 L=40 L=40 1
llos¢ oleju: Rodzaj oleju: Kolor:
~0,91 SAE 80W/90 API GL-4 RAL 7021
Quantity oil: Quality oil: Color:
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Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sie w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.
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pe ® 015-02.101.LS a
% Starosielski
JS FABRYKA PRZEKEADNI MIPS_O 1 5_00 1
Lp./ Nr katalogowy/ L. o Wer./| llos¢/ .
ltem Catalogue nr Nazwa czesci Description Ver. |Quant. Uwagi/Notes
1 1015-01.01.04 Korpus Housing casting 1
2 [015-01.05/A Pokrywa Cover 1
3 |090-02.02 Zebnik z=15 Pinion z=15 1
4 090-02.03.01 Koto zebate stozkowe z=29 (Gear z=29 1
5 (090-02.04/C \Watek Shaft 1
6 [015-02.06.04 Tabliczka znamionowa Identification plate 1
7 |DIN 471 Pierscien osadczy Z 35 Retainer ring Z 35 1
8 DIN 472 Pierscien osadczy W 80 Retainer ring W 80 3
9 DIN 625 tozysko kulkowe 6208 Ball bearing 6208 1
10 [DIN 625 tozysko kulkowe 6307 Ball bearing 6307 1
11 [DIN 720 tozysko stozkowe 30208 Cone bearing 30208 1
12 [DIN 720 tozysko stozkowe 30307 Cone bearing 30307 1
13 |DIN 906 Korek R 3/8" Plug R 3/8" 2
Sruba z tbem szesc. Hexagonal head bolt
14 DIN 933 M10x25-8.8 Fe/Zn8c M10x25-8.8 Fe/Zn8c 6
Podkt. dyst. Distance washer
15 DIN 988 PS35x45x0.1/0.2/0.5/1 PS35x45x0.1/0.2/0.5/1 )
Podkt. dyst. Distance washer
16 |PIN 988 PS63x80x0.1/0.2/0.5/1 PS63x80x0.1/0.2/0.5/1 )
17 |DIN 3760 Pierscien uszcz. AS 35/80/12 Seal ring AS 35/80/12 1
18 DIN 3760 Pierscien uszcz. AS 40/72/7 [Seal ring AS 40/72/7 1
M Wpust pryzmatyczny . .
19 |PN-M-85005 B12x8x30 Prismatic key B12x8x30 1
B Odpowietrznik 3/8" z rurkg |Breather 3/8" with tube
20 |LSFR2-3/8 L=40 L=40 L=40 1
llos¢ oleju: Rodzaj oleju: Kolor:
~0,91 SAE 80W/90 API GL-4 RAL 7021
Quantity oil: Quality oil: Color:
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